RANS S-19 VENTERRA Parts Manual

05 - FUSELAGE — CENTER SECTION

FUSELAGE - CARRY-THRU - ASSEMBLY #1 ...ooveiiiiiiiiiiieiieeeeeeeieeeeeeeeeeeeeeeeeeeeeeeee 05-01 - 05-02
FUSELAGE - CARRY-THRU - ASSEMBLY #2 ... 05-03 - 05-04
FUSELAGE - CARRY-THRU - ASSEMBLY #3 ....oreiiiiiiiiiieieieeeeeeeeeeeeeeeeeeeeeeeeeeeeee 05-05 - 05-06
FUSELAGE - CARRY-THRU - ASSEMBLY #4 ....ooeiiiiiiiiiiieiiieeiieiieeeeieeeeeeeeeeeeeeeeeee 05-07 - 05-08
FUSELAGE - CENTER SECTION - RIB ASSEMBLY ......cooiiiiiiiiiieiiiieee, 05A-01 - 05A-02
FUSELAGE - CENTER SECTION - RIB INSTALLATION .....covviiiieeieeeeeeeeeeenenene 05A-03 - 05A-04
FUSELAGE - CENTER SECTION - BELLY SKIN ASSEMBLY #1.........ccccovvneen. 05B-01 - 05B-02
FUSELAGE - CENTER SECTION - BELLY SKIN ASSEMBLY #2.......cccccccvvvnnns 05B-03 - 05B-04
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #1.....ccccccceiiiiiiiiiiiienn. 05C-01 - 05C-02
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #2 .....oovviiiiiiiiiiieeeeeeeeeeee, 05C-03 - 05C-04
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #3....oooviiiiiiiieeieeeeeeeeeeeee 05C-05 - 05C-06
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #4 .....cccooociiiiiiiiiiiiee. 05C-07 - 05C-08
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #5....oovviiiiiiiieiieeeeeeeeeeee 05C-09 - 05C-10
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #6......ccccccoveiiiiiiiiiiienn. 05C-11 - 05C-12
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #7 ...oovvvviiiiiieeeieeeeeeeeeeee 05C-13 - 05C-14
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #8......ovvviiiiiieiieeeeeeeieeene 05C-15 - 05C-16
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #9.....ccccocciviiiiiiiiiieee. 05C-17 - 05C-18
FUSELAGE - CENTER SECTION - GEAR BLOCK INSTALLATION........ccccvve.... 05D-01 - 05D-02
SEAT AREA SKIN INSTALLATION ... 05E-01 - O5E-02
SEAT RAMP SKIN INSTALLATION ...t 05E-03 - O5E-04
CENTRAL ACCESS PANEL INSTALLATION ..o 05E-05 - 05E-06
BAGGAGE DECK INSTALLATION. . ...ttt 05F-01 - 05F-02

04/01/2011



S-19 FUSELAGE - QUICK BUILD

Listing of Parts, by PAGE, to be installed by builder

PAGE TITLE
ITEM# DESCRIPTION PART NUMBER QUANTITY
05-02 RANS S-19 VENTERRA - Fuselage - Carry-Thru - Assembly #1
# 13 S-19 Assembly Manual on CD - Fuselage S-19 Assembly Manual 1
05-06 RANS S-19 VENTERRA - Fuselage - Carry-Thru - Assembly #3
# 1 3/8" Bolt - Close Tolerance NAS6606-30 8
# 2 3/8" Thick Washer AN960-616 12
# 3 3/8" Tensile Nut AN365-624A 12
# 4 3/8" Bolt - Close Tolerance NAS6606-33 4
05A-04  RANS S-19 VENTERRA - Fuselage - Center Section - Rib Installation
# 14 #8 Pan Head Screw 8X1/2 PHS 16
# 15 Fair Leads * KPRDO0086 1
# 16 Tinnerman A1789-8Z-1 16
05E-02 RANS S-19 VENTERRA - Seat Area Skin Installation
# 2 1/8" Aluminum Rivet - Avex 1691-0410 152
05E-04  RANS S-19 VENTERRA - Seat Ramp Skin Installation
# 1 #8 Trusshead Screw AN526-832R6 24
# 2 Access Panel KPFU0445 4
# 3 Access Panel KPFU0444 2
05E-06 RANS S-19 VENTERRA - Central Access Panel Installation
# 1 #8 Trusshead Screw AN526-832R6 9
# 2 Access Panel KPFU0603 1
# 3 3/32" Aluminum Rivet 40APR1/8 14
# 4 1/8" Aluminum Rivet - Cherry Q AAPQ-42 2
# 5 #8 Nut Plate MS21047-08 7
# 6 Access Panel Attach Angle KPFU0604 1
# 7 1/8" Aluminum Rivet - Avex 1691-0410 4
# 8 Access Panel Attach KPFU0605 1
05F-02  RANS S-19 VENTERRA - Baggage Deck Installation
# 1 #8 Trusshead Screw AN526-832R6 30
# 2 Access Panel - Baggage Deck KPFU0602 3
# 3 3/32" Aluminum Rivet 40APR1/8 60
09/24/2014

Page 1 of 9



PAGE TITLE
ITEM# DESCRIPTION PART NUMBER QUANTITY
# 4 1/8" Aluminum Rivet - Avex 1691-0410 170
# 6 #8 Single-Ear Nut Plate MS21051-08 12
# 7 #8 Nut Plate MS21047-08 12
06-02 RANS S-19 VENTERRA - Upper FWD Fuselage Assembly #1
# 1 3/32" Aluminum Rivet 40APR1/8 46
# 2 #8 Single-Ear Nut Plate MS21051-08 2
# 3 #8 Nut Plate MS21047-08 21
# 4 1/8" Aluminum Rivet - Cherry Q AAPQ-42 6
# 8 Throttle Reinforcement KPIP0121 1
# 11 3/16" Rubber Grommet KSACO0002 23
# 12 Instrument Panel - Standard Blank KPIP0094 1
# 13 #8 Pan Head Machine Screw MS27039-0809 23
06-10 RANS S-19 VENTERRA - Upper FWD Fuselage Assembly #5
# 1 1/8" Aluminum Rivet - Cherry Q AAPQ-42 6
# 2 1/8" Aluminum Rivet - Cherry Q AAPQ-41 6
# 4 Radio Support Channel KPIP0102 3
# 5 1/4" Thin Washer AN960-416L 9
# 6 Rubber Bumper 9K13-DRBUMP 9
06C-02  RANS S-19 VENTERRA - Floorboard Installation #1
# 1 Floorboard Inspection Panel KPFU0638 1
# 2 #8 Trusshead Screw AN526-832R6 9
06D-02  RANS S-19 VENTERRA - Rudder Pedal/Brake Installation #1
# 1 3/16" Bolt AN3-20A 8
# 2 Plate - Bearing Block * KPRDO077 1
# 3 Bearing Block - Rudder Pedal KPCS0243 8
# 4 1/8" Aluminum Rivet - Cherry Q AAPQ-42 2
# 5 Rudder Pedal Assembly KACS0033 2
# 7 Pulley AN210-3A 2
# 8 Cable Keeper * KPCS0257 1
# 9 3/16" Bolt AN3-10A 2
# 10 3/16" Thin Washer AN960-10L 4
# 11 3/16" Shear Nut AN364-1032A 2
# 12 Pulley Attach Bracket - LH KPRD0084-L 2
# 12 Pulley Attach Bracket - RH KPRD0084-R 2
# 13 Channel - Pulley Attach KPRDO0083 1
# 14 Spacer - Pulley Attach KPRDO0085 1
# 15 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 8
09/24/2014

Page 2 of 9



PAGE TITLE

ITEM# DESCRIPTION PART NUMBER QUANTITY
# 16 1/8" Aluminum Rivet - Cherry Q AAPQ-43 8
# 17 Rudder Pedal - LH KPRDO0088-L 2
# 17 Rudder Pedal - RH KPRDO0088-R 2
# 18 Rudder Pedal Pin KPRDO0043 4
# 20 Cotter Pin - Large MS24665-285 4

06D-04  RANS S-19 VENTERRA - Rudder Pedal/Brake Installation #2
# 1 3/16" Thin Washer AN960-10L 34
# 2 3/16" Thick Washer AN960-10 20
# 3 3/16" Bolt AN3-6 8
# 4 3/16" Castle Nut AN310-3 14
# 5 Cotter Pin - Small MS24665-134 14
# 6 Brake Cylinder (+2 Opt. Dual Brakes) KSBS0031 2
# 7 3/16" Bolt AN3-10 4
# 8 #8 Pan Head Machine Screw MS27039-0809 8
# 9 Mount Bracket KPAC0221 4
# 10 #8 Brass Washer AN960-B8 8
# 11 8-32 Shear Nut AN364-832A 8
# 12 3/16" Eye Bolt AN42B-4 2
# 13 Rudder Return Spring KSRD0001 2
# 14 Multi-Hole Tang ST-16-FLAT 2
# 16 Hydraulic Brake Line (30 ft. Opt. Dual Brakes) KSBS0019 26
# 17 Nylon Tie N-TIES 2
# 18 90-Degree Fitting (+4 Opt. Dual Brakes) KSBS0017 5
# 19 Brake Reservoir Shim KPBS0037 1
# 20 Brake Reservoir KSBS0034 1
# 21 3/16" Bolt AN3-4A 2
# 22 3/16" Shear Nut AN364-1032A 2
# 23 1/4" Rubber Grommet MS35489-6 7
# 24 Tee Fitting KSBS0021 1
# 26 Clevis - Brake Cylinder (+2 Opt. Dual Brakes) KSBS0039 2

06H-06 RANS S-19 VENTERRA - Roll Bar Installation #3
# 1 Roll Bar KAFU0050 1
# 2 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 6

06H-08  RANS S-19 VENTERRA - Roll Bar Installation #4
# 1 1/4" Bolt AN4-13A 1
# 2 3/16" Thin Washer AN960-10L 2
# 3 3/16" Tensile Nut AN365-1032A 2
# 4 3/16" Bolt AN3-5A 2
# 5 Roll Bar Brace KPFU0628 1

09/24/2014

Page 3 of 9



PAGE TITLE

ITEM# DESCRIPTION PART NUMBER QUANTITY
# 6 1/4" Thick Washer AN960-416 2
# 7 1/4" Thin Washer AN960-416L 2
# 8 1/4" Shear Nut AN364-428A 1
# 9 1/8" Aluminum Rivet - Cherry Q AAPQ-44 1

07-04 RANS S-19 VENTERRA - Tailcone Assembly #1
# 11 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 4

07-08 RANS S-19 VENTERRA - Tailcone Assembly #3
# 1 Antenna Plate - Comm KPAV0027 1
# 7 1/8" Aluminum Rivet - Cherry Q AAPQ-41 7

07B-02  RANS S-19 VENTERRA - Tailcone Inspection Plates Installation

# 4 Access Panel KPFU0490 1
# 7 Access Panel - Cover Plate KPACO0114 1
# 8 #8 Trusshead Screw AN526-832R6 10

07E-02  RANS S-19 VENTERRA - Foot Step Installation

# 1 3/16" Bolt AN3-5A 8
# 2 3/16" Thick Washer AN960-10 8
# 3 3/16" Thin Washer AN960-10L 8
# 4 Foot Step - LH KPFU0477-L 1
# 4 Foot Step - RH KPFU0477-R 1
# 5 Patch - Foot Step KPFU0516 2
# 6 1/8" Aluminum Rivet - Cherry Q AAPQ-41 8
# 7 1/8" Aluminum Rivet - Cherry Q AAPQ-42 16
# 8 Foot Step Fairing - LH KPFU0479-L 1
# 8 Foot Step Fairing - RH KPFU0479-R 1
# 9 3/32" Aluminum Rivet 40APR1/8 10
# 10 Rubber Trim 8510K11 16 in.
07J-14 RANS S-19 VENTERRA - Tailcone to Center Section Installation #7
# 1 1/8" Aluminum Rivet - Cherry Q AAPQ-42 8
# 2 1/8" Aluminum Rivet - Cherry Q AAPQ-41 4
# 3 Antenna Plate - Transponder KPAV0028 1
07K-02  RANS S-19 VENTERRA - Tailcone Stinger Installation
# 1 Tailcone Stinger - Upper KPFU0645 1
# 2 Tailcone Stinger - Lower KPFU0646 1
# 3 Tinnerman A1789-8Z-1 15
# 4 #8 Pan Head Screw 8X1/2 PHS 15



PAGE TITLE

ITEM# DESCRIPTION PART NUMBER QUANTITY
# 5 #4 Pan Head Screw 4X1/4 PHS 4
# 6 Tailcone Stinger - Stiffener Angle KPFU0647 2
# 7 Bulkhead - Tailcone Stinger KPFU0654 1
# 8 3/32" Aluminum Rivet 40APR1/8 4

08-02 RANS S-19 VENTERRA - Control Stick Assembly
# 6 1/4" Thick Washer AN960-416 11
# 7 1/4" Tensile Nut AN365-428A 2
# 9 1/4" Thin Washer AN960-416L 6
# 10 7/8" End Cap CS-EC 1
# 11 Control Stick Grip CS-G 1
# 12 Control Stick KPCS0234 2
# 13 Cotter Pin - Small MS24665-134 6
# 14 1/4" Castle Nut AN310-4 6
# 15 1/4" Bolt AN4-20 2
# 16 1/4" Bolt AN4-15 2
# 17 1/4" Plain Bolt 1/4 X 1 BOLT 4
# 18 1/4" Plain Nut AN345-416 10
# 19 1/4" Bolt ANA4-7 1
# 20 Male Rod End NM-4 6
# 21 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 12
# 22 FWD Push-Pull Tube - Stabilator KPCS0236 1
# 24 1/4" Bolt AN4-11A 2
# 25 3/16" Large Washer * AN970-3 2
# 26 Control Stick Interconnect Push Rod KPCS0246 1
# 27 Control Stick Torque Tube KPCS0233 1
# 28 Rod End KSHWO0070 2
# 29 5/16" Plain Nut AN345-516 2
# 32 20 Gauge, White Wire KSES0021 36
# 33 Push-Pull Tube End Fitting KPCS0016 2
# 34 MAC Control Stick Grip KSCS0016 1
# 36 5-Wire Bundle - 26 Gauge, White Wire KSES0022 24
# 37 3/16" Tensile Nut AN365-1032A 1
# 38 3/16" Thick Washer AN960-10 3
# 39 3/16" Eyebolt AN42B-12A 1
# 40 Stabilator Down Bungee KPCS0259 1
# 41 Attach Tang ST-16-BENT 1
# 42 Hose Clamp - 1 1/4" 5-5212 2
# 43 Bearing SR4APP 4

08-04 RANS S-19 VENTERRA - Aft Stabilator Push-Pull Tube Installation
# 1 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 12

09/24/2014

Page 5 of 9



PAGE TITLE

ITEM# DESCRIPTION PART NUMBER QUANTITY
# 2 Bearing Flange BR-FLNG 2
# 3 Bearing SR4APP 2
# 4 Bellcrank - Stabilator KPCS0237 2
# 5 1/4" Shear Nut AN364-428A 4
# 6 1/4" Thick Washer AN960-416 12
# 7 1/4" Thin Washer AN960-416L 4
# 8 1/4" Bolt AN4-10A 2
# 9 Male Rod End NM-4 2
# 10 1/4" Plain Nut AN345-416 2
# 11 Push-Pull Tube End Fitting KPCS0240 2
# 12 AFT Push-Pull Tube - Stabilator KPCS0241 1
# 16 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 12
# 17 1/4" Bolt AN4-16A 1
# 18 1/4" Bolt AN4-54A 1
# 22 Pulley AN210-3A 2

08A-02  RANS S-19 VENTERRA - Fuel Shut-Off Valve Installation
# 1 Fuel Shut - Off Valve KSFS0030 1
# 2 Truss Head Machine Screw KSHWO0082 2
# 3 Fuel Selector Sub-Panel KPIP0098 1
# 4 Spacer Bushing KPACO0211 2
# 5 3/16" Thin Washer AN960-10L 2
# 6 3/16" Shear Nut AN364-1032A 2
# 8 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4
# 9 3/8" Hose Fitting MS30682-6-6 1
# 10 Nut - Flared Tube - Bulkhead AN924-6D 1
# 11 Union - Flared Tube - Bulkhead AN832-6D 1
# 12 90-Degree Fitting AN822-6D 3
# 13 Hose Clamp - 7/8" 5-6203 4
# 14 3/8" Fuel Line 27004 17 ft.
# 15 90-Degree Hose Fitting MS33982-6-6 2
# 16 9/16" Thick Washer AN960-916 2
# 17 Fuel Selector Panel Support KPFU0649 1
# 18 Support Attach KPFU0650 1
# 19 Fuel Hose Support Bracket KPFU0651 1
# 20 Serrated Grommet Strip KSAC0023 8 in.
# 21 45-Degree Fuel Fitting MS33782-6-6 1
# 22 1/8" Aluminum Rivet - Cherry Q AAPQ-42 12

08B-02  RANS S-19 VENTERRA - Flap Mechanism Installation
# 1 3/16" Shear Nut AN364-1032A 2
# 2 3/16" Thick Washer AN960-10 7

09/24/2014

Page 6 of 9



PAGE TITLE

ITEM# DESCRIPTION PART NUMBER QUANTITY
# 3 Flap Guide Plate KPFL0128 2
# 4 3/16" Bolt AN3-15A 2
# 5 1/4" Thick Washer AN960-416 3
# 6 1/4" Bolt AN4-16A 1
# 7 3/16" Bolt AN3-4A 5
# 8 1/4" Shear Nut AN364-428A 1
# 9 Weldment - Flap Mechanism KPFL0131 1
# 10 Hummertang * T12-HT6 2

08B-04  RANS S-19 VENTERRA - Flap Torque Tube Installation #1

© 00 N o g b~ W N P

=
= o

H OHF OHF OHF OH OH OHF OH OF OH OH OH OH OH OH OFHF OH OH OH K OH H OH
N NN B R R R R R R
N B O © 0o N o o b~ W N

N
[ee]

08B-06

H* O OH O O O H H
o N o b~ W N

09/24/2014

Flap Torque Tube
3/16" Bolt

Plate - Bearing Block *
Bearing Block - Flap
Bearing Block - Flap
3/16" Bolt

3/16" Bolt

3/16" Thin Washer
Roller Bushing

Spacer Bushing

3/16" Shear Acorn Nut
Spring

3/4" Endcap

Flap Release Tube
Bearing Block - Flap
3/16" Thick Washer
3/16" Tensile Nut
3/16" Single-Ear Floating Nut Plate
3/32" Aluminum Rivet
Spacer Bushing

3/16" Bolt

Flap Release Tube

Flap Release Tube

RANS S-19 VENTERRA - Flap Torque Tube Installation #2

1/4" Shear Nut
1/4" Bolt

1/4" Thick Washer
Male Rod End
Flap Push Rod
1/4" Plain Nut

1/4" Bolt

KPFL0126
AN3-27A
KPFLO139
KPFL0136
KPFLO135
AN3-23A
AN3-15A
AN960-10L
KPCS0171
KPCS0172
22NKM02
c-21

3/4 ENDCAP
KPFLO0130
KPFLO137
AN960-10
AN365-1032A
KSHW0086
40APR1/4
KPCS0169
AN3-26A
KPFLO144
KPFLO145

AN364-428A
AN4-10A
AN960-416
NM-4
KPFLO134
AN345-416
AN4-12A

P R, N P A DN DA NN RPN PFEP N PEFP NN PERP DNDNDMDDND PN PR

N B~ N D O DN DN

Page 7 of 9



PAGE TITLE

ITEM# DESCRIPTION PART NUMBER QUANTITY
# 9 1/4" Tensile Nut AN365-428A 2
# 10 1/4" Thin Washer AN960-416L 2

08C-02  RANS S-19 VENTERRA - Trim Servo Installation
# 1 4-40 Shear Nut AN364-440A 4
# 4 Mac Servo Kit KSTR0001 1
# 5 #4 Lock Washer AN935-B4 4
# 6 #4 Pan Head Machine Screw MS35206-222 2
# 8 Trim Tab Push-Pull Tube - AFT KPTR0062 1
# 9 3/16" Bolt AN3-7 2
# 10 3/16" Thin Washer AN960-10L 4
# 11 3/16" Castle Nut AN310-3 2
# 12 Cotter Pin - Small MS24665-134 2
# 13 3/16" Plain Nut AN345-10 1
# 14 Trim Tab Push-Pull Tube - FWD KPTRO061 1
# 15 #4 Pan Head Machine Screw MS35206-218 2
# 16 3/16" Thick Washer AN960-10 4

09-02 RANS S-19 VENTERRA - Main Gear Installation
# 1 3/8" Tensile Nut AN365-624A 2
# 2 3/8" Thick Washer AN960-616 2
# 3 1/4" Tensile Nut AN365-428A 4
# 4 1/4" Thick Washer AN960-416 4
# 5 5/16" Bolt AN5-23A 4
# 6 Shim - Gear Attach KPMGO0178 2
# 7 Landing Gear - LH KPMGO0181-L 1
# 7 Landing Gear - RH KPMGO0181-R 1
# 8 Clamp - Gear Attach - LH KPMGO0186-L 1
# 8 Clamp - Gear Attach - RH KPMGO0186-R 1
# 9 1/4" Bolt AN4-30A 4
# 10 3/8" Bolt ANG6-31A 2
# 11 Bar - Gear Attach KPMG0187 2
# 12 5/16" Thick Washer AN960-516 4
# 13 5/16" Tensile Nut AN365-524A 4

09A-02  RANS S-19 VENTERRA - Main Gear Wheel /Brake Installation
# 1 1/4" Bolt AN4-20A 8
# 2 1/4" Thick Washer AN960-416 16
# 3 1/4" Tensile Nut AN365-428A 8
# 4 5" Wheel / Hydraulic Brake Assembly KSMG0021 2
# 9 Tire - 5" KSMG0005 2
# 10 Tire Tube - 5" KSMG0014 2

09/24/2014

Page 8 of 9



PAGE TITLE

ITEM# DESCRIPTION PART NUMBER QUANTITY
# 11 Straight Fitting KSBS0018 2

09B-02  RANS S-19 VENTERRA - Nose Gear Installation
# 1 1/4" Bolt - Close Tolerance NAS6604-23 1
# 2 1/4" Thin Washer AN960-416L 2
# 3 1/4" Thick Washer AN960-416 6
# 4 1/4" Tensile Nut AN365-428A 6
# 5 Nose Gear KPNGO0090 1
# 6 Nose Gear Spacer Bushing ** KPNGO0091 1
# 7 1/4" Bolt AN4-32A 4
# 8 5/16" Sockethead Capscrews KSHWO0083 2
# 9 Nose Gear Fork Assembly KANGO0020 1
# 10 Axle - Nose Wheel KPNGO0083 1
# 11 Nose Wheel KSNG0006 1
# 12 Tire - 5" KSMGO0005 1
# 13 Tire Tube - 5" KSMG0014 1
# 14 Nose Gear Mount KPPWO0275 1
# 15 5/16" Bolt AN5-21A 2
# 16 5/16" Thick Washer AN960-516 8
# 17 5/16" Steel Tensile Nut AN365-524C 2
# 18 Nose Gear Collar KPNGO0087 1
# 19 Nose Gear Axle Attach - Upper KPNGO0088 2
# 20 Nose Gear Axle Attach - Lower KPNGO0089 2
# 21 Cotter Pin - Large MS24665-360 1
# 22 1 1/4" Washer AN960-2016 1
# 23 Spring Washer KSHWO0084 2
# 24 1 1/4" Castle Nut MS21025-20 1
# 25 Grease Fitting 11-151 1
# 27 1/4" Bolt - Close Tolerance NAS6604-25 1

12A-02  RANS S-19 VENTERRA - Baggage Closeout Installation
# 1 #8 Trusshead Screw AN526-832R10 6
# 2 #8 Nut Plate MS21047-08 6
# 4 3/32" Aluminum Rivet 40APR1/8 8
# 5 3/32" Aluminum Rivet 40APR1/4 4

09/24/2014

Page 9 of 9



[# A TAINASSY - NdHL-AdAdVO - HOVTASNA

VIIdALNIA 61-S SLULER Y

9//LYAN

[od]
/

AV S v v R NI
R R R R B O

AR RN
2\NNyVY 2

.

o

LR
A
ARV NN

R
SNV

1102/10/¥0

10-GO



RANS S-19 VENTERRA - Fuselage - Carry-Thru - Assembly #1

PAGE 05-02

# DESCRIPTION PART NUMBER QUANTITY
1. Center Spar Assembly - Aft KAFUO0046 1
2. Gear Attach Angle - AFT - RH KPMGO0176-R 2
2. Gear Attach Angle - AFT - LH KPMGO0176-L 2
3. Block - Gear Attach KPMGO0177 2
4. 5/16" Tensile Nut AN365-524A 4
5. 5/16" Thick Washer AN960-516 4
6. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 16
7. 5/16" Bolt AN5-20A 4
8. Aft Angle - Center Spar - LH KPFUO0630-L 1
8. Aft Angle - Center Spar - RH KPFUO0630-R 1
9. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 20
10. Center Spar Assembly - Forward KAFU0047 1
11. Forward Angle - Center Spar - RH KPFUO0631-R 1
11. Forward Angle - Center Spar - LH KPFU0631-L 1
12. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 20
13. S-19 Assembly Manual on CD - Fuselage S-19 Assembly Manual 1

4/1/2011



1102/10/¥0

REFERENCE KPFU0446-L/R

€0-90

* TYPICAL 12 PLACES

SREFERENCE CENTER SPAR ASS’Y—FWD
KAFUO047

SREFERENCE CENTER SPAR ASS'Y—AFT KAFU0046

RARINIES S-19 VENTERRA VD77
FUSELAGE - CARRY-THRU - ASSEMBLY #2



RANS S-19 VENTERRA - Fuselage - Carry-Thru - Assembly #2

PAGE 05-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 60
2. Top Plate KPFU0411 1
3. 1/4" Bolt - Close Tolerance NAS6604-34 8
4. 3/16" Bolt AN3-23A 4
5. Angle Torque Tube Attach - LH KPCS0231 1
6. Angle Torque Tube Attach - RH KPCS0232 1
7. 3/16" Bolt AN3-21A 2
8. Spacer Bushing - Gear Attach KPMGO0179 8
9. 1/4" Thick Washer AN960-416 8
10. 1/4" Tensile Nut AN365-428A 8
11. 3/16" Thin Washer AN960-10L 6
12. 3/16" Tensile Nut AN365-1032A 6
13. Bushing - Torque Tube Attach KPCS0238 6
14 . 3/32" Aluminum Rivet 40APR1/8 24
15. 3/16" Single-Ear Floating Nut Plate KSHWO0086 12

4/1/2011



¢# A THINHSSY - NdHL-AYdVO - HDVTdSNA

VIIHINAA 61-S SUCER J

9/LLvAN

dvdS ONIM Hd

dvdS ONIM H

Z# A18W3SSY 39v13Isnd HONHHHAHH////

1102/10/¥0

G0-90



RANS S-19 VENTERRA - Fuselage - Carry-Thru - Assembly #3

PAGE 05-06

# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Bolt - Close Tolerance NAS6606-30 8
2. 3/8" Thick Washer AN960-616 12
3. 3/8" Tensile Nut AN365-624A 12
4, 3/8" Bolt - Close Tolerance NAS6606-33 4
5. 0.375" Reamer* e 0

* Builder supplied.

4/1/2011



v# ATHdINASSY - NTdHL-AddVO - DOV TASNA

VIIHINAA 61-S SLULER J

9L/LvAN

-
c
n
o
O
m
n
2
z
n

N
0
m
il
m
!
m
z
O
™
=

—

(Q30N3Y343Y)

SNIMS 39v13snd

A

1102/10/¥0

of ATGN3ISSY 39VI13SN EIONEI&IEI_-IEI&I/

£0-90



RANS S-19 VENTERRA - Fuselage - Carry-Thru - Assembly #4

H

DESCRIPTION

PAGE 05-08

* Referenced from Gear Block Installation.

PART NUMBER QUANTITY
1. Gear Block * KPMG0201 0
2. Angle - Gear Block Attach - LH KPMGO0185-L 1
2. Angle - Gear Block Attach - RH KPMGO0185-R 1
3. Shim KPMGO0184 2
4., Angle - Gear Attach KPMG0183 2

4/1/2011



1102/10/v0

ATdINASSY dId - NOILLOHS d4.LNHD
VIJdINHA 61-S SLULER J

6867V AN

—AHAVO dVdS dVIH SWHOS sk

NAHL
3IV1d LNN ¥04 LL# STTOH 3STHL THA

NOILVTIVLISNI 38NL 3IN0JOL dV1d Ol d3439 — 8FLOTAdM sxxx

gdld HOV3 04 "IVOIdAL x

10-VG0



RANS S-19 VENTERRA - Fuselage - Center Section - Rib Assembly

PAGE 05A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Baggage Rib - RH KPFU0414-R 3
1. Baggage Rib - LH KPFU0414-L 3
2. Angle Rear Spar Bulkhead KPFUO0417 1
3. SeatRib-RH KPST0105-R 3
3. SeatRib-LH KPST0105-L 3
4. Flap Mechanism Reinforcement Plate KPFL0146 2
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 42
6. Angle - Rear Spar Bulkhead KPFU0409 1
7. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 18
9. 3/32" Aluminum Rivet 40APR1/4 8

10. 3/16" Single-Ear Nut Plate MS21051-L3 4

4/1/2011



(dvds
Y3INIO 40 3IAIS Movd

VIIdALNIA 61-S SUULER

NOILVTIV.LSNI dI¥ - NOILLOAS d4LNHD

ANV INO¥4 NO HOV3 )

066¥dN

ASSV ¥3IN3O 3OVI3ISNd EIONEI&IEL-IEIEI\

ASSY dvdS d3IN3DO 40
3AIS L4V WOY4 JdIONIHTHATY xx

SLyvd IVNAIAIONT IXVYIN

Ol S3IHIAON ¥3ATNG *x*

o =

ASSVY dl1d NOILO3S ¥3IIN3ID 3ONIY343d

1102/10/¥0

el
18R
\ ¢ NI 2~A N

NOILVTIVLSNI |

# QvaHYING 30N3Y343Y

€0-VvG0



RANS S-19 VENTERRA - Fuselage - Center Section - Rib Installation

PAGE 05A-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 28
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 36
3. 3/16" Bolt AN3-5A 2
4. 3/16" Bolt AN3-6A 6
5. 3/16" Thin Washer AN960-10L 2
6. 3/16" Thick Washer AN960-10 6
7. 3/16" Tensile Nut AN365-1032A 8
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 22
9. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
10. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
11. Rear Spar Attach Plate KPFU0408 2
12. Floor Stiffener - RH KPFU0427-R 1
12. Floor Stiffener - LH KPFU0427-L 1
13. Pulley Attach Bracket - LH KPRDO0080-L 1
13. Pulley Attach Bracket - RH KPRDO0080-R 1
14. #8 Pan Head Screw 8X1/2 PHS 16
15. Fair Leads * KPRD0086 1
16. Tinnerman A1789-8Z-1 16
17 . Rear Spar Bulkhead - RH KPFU0425-R 1
17 . Rear Spar Bulkhead - LH KPFU0425-L 1
18. 3/4" x 3/4" x .063" Aluminum Angle ** KAAC0044-12 0
19. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 2
20. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 2

* Builder modifies
** Rear Spar Bulkhead Support fabricated from Raw Stock

4/1/2011



1102/10/v0

[# ATAINASSY NIXIS ATTd4 - NOLLOAS d4LNHD
VIIdAINIA 61-S SULER Y
900SdN 9(

S1V13d d04 IFINAIHOS 13AIA
NOILO3S d3IN3D 3FOVIISNd OL d343d

0
|
|
|
|

it

R N ——

ppft
|| |
| | ||
N :
Al

L =

|

it

NOILVTIVISNI 814 —
NOILOFS d3IN3IO WOH4 A3ONIHI43H«

10-d<0



RANS S-19 VENTERRA - Fuselage - Center Section - Belly Skin Assembly #1 o5 99802

# DESCRIPTION PART NUMBER QUANTITY
1. Floor Stiffener - RH * KPFU0427-R 0
1. Floor Stiffener - LH * KPFU0427-L 0
2. Belly Skin - Cabin Middle KPFU0430 1
3. 1/8" Aluminum Rivet - Avex 1691-0410 26
4., 1/8" Aluminum Rivet - Cherry Q AAPQ-42 18
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 10

* Referenced from Center Section - Rib Installation.

4/1/2011



1102/10/v0

VAIIHINAIA 61-S SLUER J

¢t A'TAINAHSSV NIXIS A'TTd4 - NOILLOAS dHINAD

900GAN

SIVL3IA 404 FTINAIHOS 13AIM

NOILO3S d3INFD FOVI3ISNd Ol o343

NMOHS 4dIS Hd dMA

€0-9G0

L# ASSY NIMS A1138 ‘_-IEIEI/



RANS S-19 VENTERRA - Fuselage - Center Section - Belly Skin Assembly #2

PAGE 05B-04

# DESCRIPTION PART NUMBER QUANTITY
1. Gusset KPFU0448 2
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 62
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 54
4. Gusset KPFU0449 2
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 4
6. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 18
7. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4

4/1/2011



1102/10/%0

REFER TO FUSELAGE CENTER SECTION RIVET SCHEDULE

RARINNIET S-19 VENTERRA
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #1

MD5001

10-0G0



RANS S-19 VENTERRA - Fuselage - Center Section - Side Assembly #1 PAGE 05C-02

# DESCRIPTION PART NUMBER QUANTITY

1. Cabin Side Wall KPFU0460 2

4/1/2011



1102/10/¥0

REFER TO FUSELAGE CENTER SECTION RIVET SCHEDULE

INSTALL WITH NUB
POINTING DOWN

REFERENCE
TAILCONE

*REFERENCED FROM CENTER SECTION RIB
INSTALLATION

*REFERENCED FROM FUSELAGE CARRY-THRU ASSEMBLY

RARINISS S-19 VENTERRA MD5001
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #2

€0-040



PAGE 05C-04

RANS S-19 VENTERRA - Fuselage - Center Section - Side Assembly #2

# DESCRIPTION PART NUMBER QUANTITY
1. Rib - Cabin Side Wall - RH KPFU0422-R 1
1. Rib - Cabin Side Wall - LH KPFU0422-L 1
2. Stiffener - LH KPFU0428-L 1
2. Stiffener - LH KPFU0428-L 1
2. Stiffener - RH KPFU0428-R 1
2. Stiffener - RH KPFU0428-R 1
3. Clip* KPFU0520 2
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 8
5. Stiffener - Side Wall - RH KPFU0472-R 1
5. Stiffener - Side Wall - LH KPFUO0472-L 1
6. Stiffener - Side Wall - RH KPFU0478-R 1
6. Stiffener - Side Wall - LH KPFUO0478-L 1
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 12
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 4
9. Angle - Gear Block Attach - RH ** KPMGO0185-R 0
9. Angle - Gear Block Attach - LH ** KPMGO0185-L 0

10. Angle KPFU0419 2

11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 10

* Builder modifies.

** Referenced from Fuselage Carry-Thru Assembly

4/1/2011



¢# A'THINASSYV ddIS - NOLLOAS dH.LNHD - HDVTdSMNd

1102/10/%0

| %
| %

INOOTIVL OL d3NIor

SI NOILO3S ¥3IN3D TIINN LNO IAVITx

7 'y

/
/
/

/
Ly

/ /
///////// /

/ / /
/
/ / /
Yy // ¥
//// )/ 4 //// /,%/ /
i NS
S Sy 1,7 1 v
R e/ vy
/

/
V'
X’/

.........

VIIALNIA 61-S SULULER

NIMS 3QIS 3JONINIAIY

LOOSAN
FTINAIHOS 13AIY NOILO3S H3INIO 3OVI3ISNnd Ol o343d

G0-0G0



RANS S-19 VENTERRA - Fuselage - Center Section - Side Assembly #3 PAGE 05C-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 28
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 24

4/1/2011



v# A TAINASSY IS - NOLLDAS ddLNAD - 4DV TAdSNd

L, . \
//‘#,/,//N///r//////'
IXGE 77 7777077777
// e .

VIIALNIA 61-S SLULSR T

L OOSAN

1102/10/%0

3TNA3HOS 13AIY NOILO3S ¥3INID 3OVI13SNd OL ¥343Y

L0-0G0



RANS S-19 VENTERRA - Fuselage - Center Section - Side Assembly #4

# DESCRIPTION PART NUMBER

PAGE 05C-08

QUANTITY
1. Gusset - Side Skin KPFU0432 2
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 58
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 28

4/1/2011



S# A'TdINASSY HAIS - NOILLOAS JALNAD - ADVTASNA

VIIALNIA 61-S SLULSe S

LOOSAN

1102/10/v0

FINAIHOS L3AIY NOILOIS H3IINIO FOVIISNS OL d343Y

60-0G0



RANS S-19 VENTERRA - Fuselage - Center Section - Side Assembly #5

PAGE 05C-10

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Rivet 40APR1/8 4
2. 1/4" Nut Plate MS21047-4 2
3. 1/8" Aluminum Rivet - Avex 1691-0410 40
4, Seat Belt Attach Fitting - LH KPST0066-L 1
4, Seat Belt Attach Fitting - RH KPST0066-R 1
5. Channel - Seat Belt Attach KPST0065 2
6. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 8
7. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 8

4/1/2011



O# A'TdINASSY AAIS - NOILLOAS dHILNAD - dDOVTASNA

VIIALNIA 61-S SLULSR

L 00SAN

w/!
e /e

v

1102/10/¥0

3TINA3HOS 13AIY NOILO3S ¥ILNID 3OVI13SNd Ol ¥343y

11-0G0



RANS S-19 VENTERRA - Fuselage - Center Section - Side Assembly #6 PAGE 05C-12

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 26
2. Angle - Seat Ramp - RH KPFU0426-R 1
2. Angle - Seat Ramp - LH KPFU0426-L 1
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 8
4. Gusset - Side Skin KPFU0431 2
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 10

4/1/2011



REFER TO FUSELAGE CENTER SECTION RIVET SCHEDULE

1102/10/¥0

REFERENCE GUSSET SIDE
SKIN FROM CENTER
SECTION ASSEMBLY #6

RARINIES S-19 VENTERRA
FUSELAGE - CENTER SECTION - SIDE ASSEMBLY #7

MD5001

€1-060



. . PAGE 05C-14
RANS S-19 VENTERRA - Fuselage - Center Section - Side Assembly #7

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 20

2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 14

3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 10

4/1/2011



8# A TAINHSSY HAIS - NOILLOAS ddINHD - ADVTHSNA

VAIIAINIA 61-S SLULSR S

LOOSAN

SLdvd IVNAIAIONTE IAVYIN

Ol S3I4IAOW d3a1Ingx

1102/10/%0

JF1NA3IHOS 13AIY NOILO3S H3LIN3ID FOVI3ISNd OL H343Y

G1-0G0



RANS S-19 VENTERRA - Fuselage - Center Section - Side Assembly #8

PAGE 05C-16

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 14
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 20
4, 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 12
5. Gusset * KPFU0421 1

* Builder modifies.

4/1/2011



VAIAdINIA 61-S SLULSe S

6# A TdINASSY AdAIS - NOILLDHAS dHLNHAD - dOVTASNA

L OOGAN

1 102/10/v0

3FTINAIHOS L3IAIY NOILO3S ¥3LIN3IO JOV1ISN4 Ol d343d

21-0G0



RANS S-19 VENTERRA - Fuselage - Center Section - Side Assembly #9 PAGE 05C-18

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 2
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 14
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 56
4, Forward Longeron * KPFUO574 2
5. Template - Longeron Bending KPFU0530 1
6. Shim** KAAC0044-10 0

* Builder modifies.

** Builder fabricates from raw stock 4/1/2011



NOILVTIVLSNI AD01d dVAD - NOLLOAS YHLNAD - HOVTHSNA

VAIdINAA 61-S SR J

910SAN

1109 40 Qv3aH d3ANN

d3sn Sl Jd3IHSYM ON «

o))
&)}

JFINA3IHOS 13AIY NOILOFS d3IN3IO 3FOVIISN4 OL d343d

% //
g / / ///yj\m
b iod

(S SN

1102/10/¥0

10-dso



RANS S-19 VENTERRA - Fuselage - Center Section - Gear Block Installation

PAGE 05D-02

# DESCRIPTION PART NUMBER QUANTITY
1. Gear Block KPMG0201 2
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 8
3. 3/16" Steel Rivet SSPQ-68 4
4, 3/16" Tensile Nut AN365-1032A 22
5. 3/16" Thin Washer AN960-10L 34
6. 3/16" Thick Washer AN960-10 18
7. 3/16" Bolt - Close Tolerance NAS6603-7 18
8. 3/16" Bolt - Close Tolerance NAS6603-22 4

4/1/2011



1102/10/%0

NOILVTITVLSNI NIZS VAddV LVAS
VIIILNIA 61-S SLUER J

¢CLGAN
Sl LvAS ANV NIMS 1v3S HLIM
HONOJHL 13AIM STTOH ISTHL =«

NOILLVTIVLSNI
NIXS LV3AS dO4 TTVOIdAL «*

NOILVTIVLSNI NIXS
dAVY 1v3S 30N3d343d

NMOHS NOILVTIVLSNI
ANVH 1437

10-3G0



RANS S-19 VENTERRA - Seat Area Skin Installation

PAGE 05E-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Rivet 40APR1/8 20
2. 1/8" Aluminum Rivet - Avex 1691-0410 184
3. Seat Skin - RH KPFU0433-R 1
3. Seat Skin - LH KPFU0433-L 1
4, Seat Skin Shim - Inboard KPFU0606 2
5. Seat Skin Shim - Outboard KPFU0607 2
6. Seat Skin Stiffener - Outboard - RH KPFUO0609-R 1
6. Seat Skin Stiffener - Outboard - LH KPFU0609-L 1
7 . Seat Skin Stiffener - Inboard - RH KPFU0608-R 1
7 . Seat Skin Stiffener - Inboard - LH KPFU0608-L 1
8. 3/16" Single-Ear Floating Nut Plate KSHWO0086 8
9. 3/16" Single-Ear Nut Plate MS21051-L3 2

4/1/2011



1102/10/¥0

TYPICAL FOR BOTH
LEFT AND RIGHT
(LH_SIDE _SHOWN)

LEFT HAND
INSTALLATION SHOWN

SEAT RAMP SKIN INSTALLATION

MD5150

€0-3490



RANS S-19 VENTERRA - Seat Ramp Skin Installation

PAGE 05E-04

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Trusshead Screw AN526-832R6 24
2. Access Panel KPFU0445 4
3. Access Panel KPFU0444 2
4, Seat Ramp Skin - RH KPFU0446-R 1
4, Seat Ramp Skin - LH KPFU0446-L 1
5. 3/32" Aluminum Rivet 40APR1/8 48
6. #8 Single-Ear Nut Plate MS21051-08 24
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 26
8. 1/8" Aluminum Rivet - Avex 1691-0410 32

4/1/2011



NOILVTIV.LSNI TANVd SSHADOOV TVALNHD
VIIALNAA 61-S SUULER Y

S LGAN

S30V1d dN04
1V 404 TVOIdAL

NOILVTIVLSNI
1v3AS Ol ¥343d «

1102/10/¥0

G0-390



RANS S-19 VENTERRA - Central Access Panel Installation

PAGE O05E-06

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Trusshead Screw AN526-832R6 9
2. Access Panel KPFU0603 1
3. 3/32" Aluminum Rivet 40APR1/8 14
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 2
5. #8 Nut Plate MS21047-08 7
6. Access Panel Attach Angle KPFU0604 1
7. 1/8" Aluminum Rivet - Avex 1691-0410 4
8. Access Panel Attach KPFUO0605 1

4/1/2011



1102/10/¥0

10-4G0

* TYPICAL FOR EACH BAY

** TYPICAL FOR EACH ACCESS HOLE
*+% TYPICAL FOR BAGGAGE SKIN (SEE RIVET
SCHEDULE FOR CLARITY)
*x0k REFER TO FLAP TORQUE TUBE INSTALLATION #1

RREIMSS S-19 VENTERRA MDSTo!
BAGGAGE DECK INSTALLATION



RANS S-19 VENTERRA - Baggage Deck Installation PAGE 05F-02

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Trusshead Screw AN526-832R6 30
2. Access Panel - Baggage Deck KPFU0602 3
3. 3/32" Aluminum Rivet 40APR1/8 60
4, 1/8" Aluminum Rivet - Avex 1691-0410 200
5. Baggage Deck KPFU0593 1
6. #8 Single-Ear Nut Plate MS21051-08 12
7. #8 Nut Plate MS21047-08 18
8. Baggage Skin Stiffener * KPFU0592 1

* Builder modifies

4/1/2011



RANS S-19 VENTERRA Parts Manual

06 - FUSELAGE — FORWARD SECTION

UPPER FWD FUSELAGE ASSEMBLY #1....ouuuiiiiiiiiiiiiiiiiiiies 06-01 - 06-02
UPPER FWD FUSELAGE ASSEMBLY #2 ...ooviiiiiiiiiiii e 06-03 - 06-04
UPPER FWD FUSELAGE ASSEMBLY #3....oiiiiiiiiiiiiinii e 06-05 - 06-06
UPPER FWD FUSELAGE ASSEMBLY 4 .....uuuiiiiiiiiiiiiiiiiii e 06-07 - 06-08
UPPER FWD FUSELAGE ASSEMBLY #5 ...cooiiiiiiiiei e 06-09 - 06-10
FIREWALL ASSEMBLY HL...ooeeiiiiieiiieiieeiieeieeneeen e nnnennneenneennennneennnennes 06A-01 - 06A-02
FIREWALL ASSEMBLY H2...oiiiiiiiiiiiiii e 06A-03 - 06A-04
FIREWALL ASSEMBLY #3...oeeeeeeeeeiieiiieeiieeeeenee e eennnennneennennnnennnenne 06A-05 - 06A-06
FIREWALL ASSEMBLY F4 ...ttt eeneenneenneenneenne 06A-07 - 06A-08
FIREWALL ASSEMBLY #5....ceeeeeiieeiiieiieeiieeee e 06A-09 - 06A-10
FIREWALL ASSEMBLY #6....ceieiiiiiiieiiieeiieeiieeeieenieeieesseenesenneennnennneenneennennnnenneennes 06A-11 - 06A-12
FIREWALL ASSEMBLY H7 ..ottt 06A-13 - 06A-14
FIREWALL ASSEMBLY #8....ooeeeiiiiiiiiiieeiieeieeee e nnneennennnnennnennes 06A-15 - 06A-16
FUSELAGE FLOOR ASSEMBLY #1 ....outiiiiiiiiiiiiiieiienniieniieiieeireeineeeneenneeenneenneennes 06B-01 - 06B-02
FUSELAGE FLOOR ASSEMBLY #2 ....ooiiiiiiieiiieiieenieenieenieenneennnenneennennnennnnnnnnennes 06B-03 - 06B-04
FUSELAGE FLOOR ASSEMBLY #3 ....ooiiiiiieeiieiiieeeieenieeniennneennnennnennneennennnnnnnnennes 06B-05 - 06B-06
FUSELAGE FLOOR ASSEMBLY #4 ......utiiiiiiiiiiiiiiie e 06B-07 - 06B-08
FLOORBOARD INSTALLATION #1 ....oiiiiiiiiieiieiiieeiieenieenieenneeneeenneenneenneenneennnennnes 06C-01 - 06C-02
FLOOR BOARD INSTALLATION #2 ...oeiiiiiiiiiiieiiieeeieeeeeeeeeeeeeeeeeeeee e 06C-03 - 06C-04
RUDDER PEDAL/BRAKE INSTALLATION #1 ..ottt 06D-01 - 06D-02
RUDDER PEDAL/BRAKE INSTALLATION #2 — STANDARD PILOT SIDE........ 06D-03 - 06D-04
RUDDER PEDAL/BRAKE INSTALLATION #2 — OPTIONAL DUAL ................. 06D-03A - 06D-04
OPTIONAL PARKING BRAKE INSTALLATION ....cooiiieiieeee 05D-05 - 06D-06
FWD FUSELAGE ASSEMBLY #1 ...ooeiiiiiiiiiiiiiieeiieeeeeeee ettt seeeeees 06E-01 - 06E-02

04/01/2011



RANS S-19 VENTERRA Parts Manual

FWD FUSELAGE ASSEMBLY #2 ...cooviiiiiiiiiiiiiiiiiiiiiieeiieeeeeeteeeeee e 06E-03 - O6E-04
FWD FUSELAGE INSTALLATION H1 ..coeeeeiiieeiieeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeees 06F-01 - 06F-02
FWD FUSELAGE INSTALLATION #2 ..coeeieiiieiiiiiiieeeieeeeeeeeeeeeeeeeeeeeeeeveeeeeeeeeeeeeeeeees 06F-03 - 06F-04
FWD FUSELAGE SKIN INSTALLATION #1...ooviiiieiiieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 06G-01 - 06G-02
FWD FUSELAGE SKIN INSTALLATION #2....oeeeiiiiiiieiieiieeeieeeeieeieeeeeeeeeeeeeeeeeeeeee 06G-03 - 06G-04
FWD FUSELAGE SKIN INSTALLATION #3.....ooiiiiiiiee i 06G-05 - 06G-06
FWD FUSELAGE SKIN INSTALLATION #4....oeeeieeeeeeeeeeeieeeeeeeeeeeeeeeeeeeeeeeee e 06G-07 - 06G-08
FWD FUSELAGE SKIN INSTALLATION #5....eiiiiiiiiiiiiieeieeeiieieeeeeeeeeeeeeeeeeeeeeeeeee 06G-09 - 06G-10
ROLL BAR INSTALLATION #L....oeeiiiiiiieiieeniienieerieerieenreeeerennennnennnennennnennnnnnnnennes 06H-01 - 06H-02
ROLL BAR INSTALLATION H2....eeiiiiiiiiiiiiiiiiiiieitieeiieesseeeseeeseevsseeseeessesnnesneeenneennes 06H-03 - 06H-04
ROLL BAR INSTALLATION #3...ooiiiiiiiiiiiiie et 06H-05 - 06H-06
ROLL BAR INSTALLATION #4 ... enenneenneeneennneenneennes 06H-07 - 06H-08

04/01/2011



[# A'TdINASSY HOVTASNA dMA ddddN
VIIALNHA 61-S SR J

6£0SAN

IVOIdALx

—~
N
o
%
(@]
m
%2

~

1102/10/v0

c# A19N3SSY
WOY4 Q3IONIYIAIY
1010dId)

10-90



RANS S-19 VENTERRA - Upper FWD Fuselage Assembly #1

PAGE 06-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/32" Aluminum Rivet 40APR1/8 46
2. #8 Single-Ear Nut Plate MS21051-08 2
3. #8 Nut Plate MS21047-08 21
4, 1/8" Aluminum Rivet - Cherry Q AAPQ-42 43
5. Splice - Panel Frame KPIP0100 1
6. Instrument Panel Frame - RH KPFUO0544-R 1
6. Instrument Panel Frame - LH KPFU0544-L 1
7 . Instrument Panel Reinforcement KPFU0652 1
8. Throttle Reinforcement KPIP0O121 1
9. Instrument Panel Support KPIP0096 1
10. Instrument Sub Panel KPIP0095 1
11. 3/16" Rubber Grommet KSAC0002 23
12. Instrument Panel - Standard Blank KPIP0094 1
13. #8 Pan Head Machine Screw MS27039-0809 23

4/1/2011



¢ ATAINASSY ADVTASd AMA ddddN
VIIdLINIA 61-S SIS

6¢£0SAN

1102/10/¥0

€0-90



RANS S-19 VENTERRA - Upper FWD Fuselage Assembly #2

PAGE 06-04

# DESCRIPTION PART NUMBER QUANTITY
1. Bulkhead Top - RH KPFU0548-R 1
1. Bulkhead Top - LH KPFU0548-L 1
2. Channel - Upper Skin Support - RH KPFUO0543-R 1
2. Channel - Upper Skin Support - LH KPFU0543-L 1
3. Firewall Support - RH KPFWO0022-R 1
3. Firewall Support - LH KPFWO0022-L 1
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 26
5. Bulkhead Center KPFU0550 1

4/1/2011



1102/10/¥0

REFERENCE UPPER FWD FUSELAGE ASS’Y #2

- o
| T

RRARIMIES S-19 VENTERRA MD5039
UPPER FWD FUSELAGE ASSEMBLY #3

1

G0-90



RANS S-19 VENTERRA - Upper FWD Fuselage Assembly #3 PAGE 06-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 8
2. Radio Support KPIP0101 1

4/1/2011



v# A TAINASSY dDVTASNd AMA ddddN

1102/10/¥0

VIIALNIA 61-S SLULER J

60SAN

£0-90



RANS S-19 VENTERRA - Upper FWD Fuselage Assembly #4 PAGE 06-08

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 13
2. Gusset - Roll Bar Support KPFU0549 1
3. Channel - Upper Skin Support KPFU0545 1
4, 1/8" Aluminum Rivet - Cherry Q AAPQ-42 23
5. Channel - Roll Bar Support KPFU0546 1
6. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4
7. Plate KPFUO0555 1
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 4

4/1/2011



1 102/10/v0

TYPICAL FOR ALL
S CHANNELS

LOCATED BY BUILDER
TO SUPPORT RADIO TRAYS

REFERENCE FWD FUSELAGE ASS'Y #4

REFERENCE UPPER
FUSELAGE ASS'Y #3

REFERENCE UPPER FWD FUSELAGE ASS’Y #1

RAFRINIES S-19 VENTERRA
UPPER FWD FUSELAGE ASSEMBLY #5

TYPICAL FOR
BOTH SIDES

FWD

MD5039

60-90



RANS S-19 VENTERRA - Upper FWD Fuselage Assembly #5

PAGE 06-10

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 20
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 11
3. Clip - Panel Frame * KPIP0099 1
4, Radio Support Channel KPIP0102 3
5. 1/4" Thin Washer AN960-416L 9
6. Rubber Bumper 9K13-DRBUMP 9

* Builder modifies

4/1/2011



I# A TdINASSY TIVMAAAIA

VIIALNHA 61-S SULER

1102/10/v0

A AR AR

NS SEENNN =
WA T
SO UULDATK NN

>

N AU VA NN _ﬂ\
AL N
SETECETERRN NN

OvOSdN

AN NN AN
N R R R S S RN RN
N R R R R R S RS
AL UL TR VA VAN NN
N R R A R AR R R RN EN
N R R R A R R S R RSN

WO AN
WA A NN
WA A NN
WA UL A AN
\\\QQ\\\\\\\\\\\\\ >
v\\\\\\Q\ »i\\\\ »»»»»»»»»»» R
MWOANANNN AN AN
\\ \\\\ / ’\:-’\K\’\: .\.\. e e e e e e e
WOV R i
W ASNANV NN
AONNAAN VWA AN L L N

EEEEEEERERL FERR AR AR RAR AR

T R AR

AN NNV AN
ANNANNNANNANNNANN
AN ANANAANNANN L\
AN ANANANNANN (N
AN ANNANNANAN (N

PRI

B
D
O
.
.
.
.
. .
oo
.
.
NG .
.
.

o 10-V90



RANS S-19 VENTERRA - Firewall Assembly #1 PAGE 06A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Firewall Side - RH KPFWO0019-R 1
1. Firewall Side - LH KPFWO0019-L 1
2. Firewall Center KPFWO0020 1
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 32
4, 1/8" Small Brass Washer AN960-B4 32

4/1/2011



¢ A TAINASSY TIVMAAAIA

VIIALNHA 61-S SUULER Y

RN

Ov0SAn

AR
AR
AN
TR
TR
AN

1102/10/¥0

INCRNVASY

--------------------------

o N\ N\

250 W

/

€0-vV90



RANS S-19 VENTERRA - Firewall Assembly #2 PAGE 06A-04

# DESCRIPTION PART NUMBER QUANTITY
1. Channel Reinforcement KPFWO0025 1
2. Plate Reinforcement KPFWO0023 1
3. Center Angle - Firewall - RH KPFW0027-R 1
3. Center Angle - Firewall - LH KPFWO0027-L 1
4., Plate - Lower Engine/Gear Fitting KPFU0554 2
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 20

4/1/2011



1102/10/v0

2 o
o 3
\\\\\ 2
=
\M\\ S \.&u
\\\\
T
T
- \\\\\\ -~
e 2
\\\\\\\ 2
e

AN
\
\

N\
OO

\
\
\
\
< NANN AN

~ - ~
AT ~ T 3
P s Oy ~ ~ T %\
- \\\\ . O - \\\\ P D\\\
- \\\\\ \\\\\\
~ ~
: S ¢
~ -
~ - - 3
\\\\\\\ =
\\\\\\ P
- -~
-
-
o
-
-

REFERENCE FIREWALL ASSEMBLY #2

i
RRAEIIST S-19 VENTERRA MD5040
FIREWALL ASSEMBLY #3




RANS S-19 VENTERRA - Firewall Assembly #3 PAGE 06A-06

# DESCRIPTION PART NUMBER QUANTITY
1. Side Angle - Firewall - RH KPFWO0026-R 1
1. Side Angle - Firewall - LH KPFWO0026-L 1
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 36
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4
4., Plate - Lower Engine/Gear Fitting KPFU0554 2

4/1/2011



1102/10/¥0

/mm_ummmzom FIREWALL ASSEMBLY #3

[RREINIESS S-19 VENTERRA MD5040
FIREWALL ASSEMBLY #4

£0-V90



RANS S-19 VENTERRA - Firewall Assembly #4

# DESCRIPTION

PAGE 06A-08

PART NUMBER QUANTITY
1. Lower Angle - Firewall KPFWO0031 2
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 8
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 8
4, 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 16

4/1/2011



1102/10/¥0

/mm_ummmzo_m FIREWALL ASSEMBLY #4

RARIMNIES S-19 VENTERRA D504
FIREWALL ASSEMBLY #5 REV. A

60-V90



RANS S-19 VENTERRA - Firewall Assembly #5

PAGE 06A-10
# DESCRIPTION PART NUMBER QUANTITY
1. Weldment - Lower Engine/Gear Fitting - RH KPFUO0532-R 2
1. Weldment - Lower Engine/Gear Fitting - LH KPFU0532-L 2
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 16

4/1/2011



9% A TAINASSYV TIVMHYUIA

VAIIdINIA 61-S SUULER J

Ov0SdN

G# A1GWN3SSY TIVM3IHI4 3ONIHIATY

1102/10/%0

1 1-V90



RANS S-19 VENTERRA - Firewall Assembly #6

PAGE 06A-12

# DESCRIPTION PART NUMBER QUANTITY
1. Upper Angle - Firewall - RH KPFWO0028-R 1
1. Upper Angle - Firewall - LH KPFWO0028-L 1
2. Gusset* KPFU0525 1
3. Plate - Upper Engine Fitting KPFWO0030 2
4, 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 4
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 20
6. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 26

* Builder modifies

4/1/2011



L# N TAINASSY TIVMAHAIA

VIIdAINIA 61-S SLULSe

\
ANNARY
AN\
LINARY
AN \
ALINARY
AN\
AN
AN
AR
\\\\\\\\\i\ \

0¥0San

1102/10/v0

€1-va0



RANS S-19 VENTERRA - Firewall Assembly #7 PAGE 06A-14

# DESCRIPTION PART NUMBER QUANTITY
1. Weldment - Upper Engine Fitting - RH KPFUO0529-R 1
1. Weldment - Upper Engine Fitting - LH KPFU0529-L 1
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 8
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 16
4, 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 2
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 19
6. Cross Brace - Firewall KPFWO0021 1
7. Gusset* KPFU0525 0
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 20

* Builder modifies
4/1/2011



8# A TAINASSY TIVMHIIA
VIIALNIA 61-S SLULSR Y

Ov0SdN

1102/10/v0

G1-va0



RANS S-19 VENTERRA - Firewall Assembly #8 PAGE 06A-16

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 16
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 4
3. Spacer - Stiffener* KPFUO0567 1
4., Clip Stiffener Attach - RH KPFUO0565-R 1
4., Clip Stiffener Attach - LH KPFU0565-L 1
5. Clip Stiffener Attach - RH KPFUO0566-R 1
5. Clip Stiffener Attach - LH KPFUO0566-L 1

* Builder modifies
4/1/2011



1102/10/%0

RAFRINIES S-19 VENTERRA
FUSELAGE FLOOR ASSEMBLY #1

MD5050



RANS S-19 VENTERRA - Fuselage Floor Assembly #1

PAGE 06B-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 112
2. Angle - Floor Reinforcement - RH KPFUO0535-R 2
2. Angle - Floor Reinforcement - LH KPFUO0535-L 2
3. Channel - Floor Reinforcement - RH KPFU0639-R 2
3. Channel - Floor Reinforcement - LH KPFU0639-L 2
4. Angle - Pedal Attach * KPCS0245 2
5. 3/16" Nut Plate K-1000-3 8
6. 3/32" Aluminum Rivet 40APR1/8 16

* Builder modifies

4/1/2011



¢ ATdINASSY 40014 4DV TASNA
VAIIAINIA 61-S SLULSe

0SO0GANW

L# ASSY ¥00T14 39V13ISN4 JONIYIAIY

1102/10/v0

8# A19GW3SSY TIvM3INIL EIONEI&EI_-IEI&I/

€0-990



RANS S-19 VENTERRA - Fuselage Floor Assembly #2

DESCRIPTION

PAGE 06B-04

# PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 8
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 32
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 20

4/1/2011



¢# A THINASSY dOOTd dDVTASNA
VIIALNIA 61-S SLULSR S

OSOGAN

1102/10/¥0

Z# ASSY ¥0074 39v13ISN4 EIONEIHEI_-IEI&I/

G0-990



RANS S-19 VENTERRA - Fuselage Floor Assembly #3

PAGE 06B-06

# DESCRIPTION PART NUMBER QUANTITY
1. Channel - Floor Reinforcement - RH KPFU0640-R 1
1. Channel - Floor Reinforcement - LH KPFU0640-L 1
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 4
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 2

4/1/2011



v# A TdINASSY OO0 14 4DV TASNA
VAIIdAINIA 61-S SIS d

OSOSAN

1102/10/¥0

o# ASSY H00T4 IOVI1ISNS JONIYIAIY

£0-990



RANS S-19 VENTERRA - Fuselage Floor Assembly #4 PAGE 06B-08

# DESCRIPTION PART NUMBER QUANTITY
1. Bulkhead Channel - Outer KPFU0562 4
2. Bulkhead Channel - Middle KPFUO0564 4
3. Bulkhead Channel - Center KPFU0563 2
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 8
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 8

4/1/2011



1102/10/¥0

VIIHINHA 61-S SLULER I

[# NOILVTIVLSNI ddVOdd0014d

10-090



RANS S-19 VENTERRA - Floorboard Installation #1

PAGE 06C-02

# DESCRIPTION PART NUMBER QUANTITY
1. Floorboard Inspection Panel KPFUO0638 1
2. #8 Trusshead Screw AN526-832R6 9
3. 3/32" Aluminum Rivet 40APR1/8 18
4 . Floorboard KPFUO0637 1
5. 1/8" Aluminum Rivet - Avex 1691-0410 130
6. #8 Nut Plate MS21047-08 9

4/1/2011



1102/10/%0

S SUULER J

[# NOILVTIVLSNI dXAVdd/TvVAddd 44ddnd
VAIdLNIA 61-

L90GAN

OILYTIVLSNI
IMS 39v13Isn4d
M4 JONIH3I43Y

—_—— . —_—— e o —

10-d90




RANS S-19 VENTERRA - Rudder Pedal/Brake Installation #1

PAGE 06D-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-20A 8
2. Plate - Bearing Block * KPRDOO77 1
3. Bearing Block - Rudder Pedal KPCS0243 8
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 2
5. Rudder Pedal Assembly KACS0033 2
6. Bushing - 1/4" x .028" x 1/2" ** KAAC0044-2 0
7. Pulley AN210-3A 2
8. Cable Keeper * KPCS0257 1
9. 3/16" Bolt AN3-10A 2
10. 3/16" Thin Washer AN960-10L 4
11. 3/16" Shear Nut AN364-1032A 2
12. Pulley Attach Bracket - RH KPRD0084-R 2
12. Pulley Attach Bracket - LH KPRD0084-L 2
13. Channel - Pulley Attach KPRDO0083 1
14 . Spacer - Pulley Attach KPRDO0085 1
15. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 8
16. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 8
17. Rudder Pedal - LH KPRDO0088-L 2
17. Rudder Pedal - RH KPRDO0088-R 2
18. Rudder Pedal Pin KPRD0043 4
19. Bushing - 5/8" x .058" x 3/8" ** KAAC0044-7 0
20. Cotter Pin - Large MS24665-285 4

* Builder modifies
** Builder fabricates from raw stock.

4/1/2011



¥102/50/20

4dIS LO1Id ddVANV.LS
¢# NOLLVTIVLSNI AXAVId/1vVddd 44ddnd

VIIALNIA 61-S SIS

L# NOILYTIVISNI Tva3d ¥3aany 3JONIYI43N

vV A3
L90SAN

'V

«.
/
A
2/ 7

d34IN03Y  INVIV3S
31SVd 40 3IdVL NOT43Ls«

OILVANIHOS 3INIT IMVYE 33S«

L# NOILYTIVISNI va3d
d30dAaNy 3ION3IY343Y

€0-d9o0



¥102/50/20

vVNd "TVNOILdO
¢# NOLLVTIVLSNI AXAVEd/1vVddd 44ddnd

VIIALNIA 61-S SLULER S

L# NOILYTIVISNI Tva3d ¥3dany 3JONIHI4IY

v 'A3d
L90SAN

d34IN03Y  LNVIV3S
J1SVd 40 3JdVL NOT43Lxx

QILVWAHOS 3INIT IHVEE F3S«

d30dNd 3ION3d343d

v€0-d9o



RANS S-19 VENTERRA - Rudder Pedal/Brake Installation #2

PAGE 06D-04

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Thin Washer AN960-10L 34
2. 3/16" Thick Washer AN960-10 20
3. 3/16" Bolt AN3-6 8
4. 3/16" Castle Nut AN310-3 14
5. Cotter Pin - Small MS24665-134 14
6. Brake Cylinder (+2 Opt. Dual Brakes) KSBS0031 2
7. 3/16" Bolt AN3-10 4
8. #8 Pan Head Machine Screw MS27039-0809 8
9. Mount Bracket KPAC0221 4
10. #8 Brass Washer AN960-B8 8
11. 8-32 Shear Nut AN364-832A 8
12. 3/16" Eye Bolt AN42B-4 2
13. Rudder Return Spring KSRDO0001 2
14 . Multi-Hole Tang ST-16-FLAT 2
15. Rudder Cable KPRDO0087 2
16 . Hydraulic Brake Line (30 ft. Opt. Dual Brakes) KSBS0019 26 ft.
17. Nylon Tie N-TIES 2
18. 90-Degree Fitting (+4 Opt. Dual Brakes) KSBS0017 5
19. Brake Reservoir Shim KPBS0037 1
20. Brake Reservoir KSBS0034 1
21. 3/16" Bolt AN3-4A 2
22. 3/16" Shear Nut AN364-1032A 2
23. 1/4" Rubber Grommet MS35489-6 7
24 . Tee Fitting KSBS0021 1
25. 1/2" x .035 Alum Tube (-1 Opt. Dual Brakes) * KAAC0044-8 0
26 . Clevis - Brake Cylinder (+2 Opt. Dual Brakes) KSBS0039 2

* Builder fabricates from raw stock.

2/5/2014



1102/10/v0

NOILVTIVLSNI
HAVIL DNIAIVd TVNOILdO
VIIALNAA 61-S SRS
00SSaN
¢
[\ SYIHSYM OOLVA
INVIV3S QV3NHL %
ARENE

T~

INVIVES adVIdHL

G0-dso



RANS S-19 VENTERRA - Optional Parking Brake Installation

PAGE 06D-06

# DESCRIPTION PART NUMBER QUANTITY
1. Park Brake KSBS0007 1

2. 90-Degree Fitting KSBS0017 2

3. Straight Fitting KSBS0018 2

4. Park Brake Cable Bracket KPBS0043 1

5. Control Cable 4-336 1

6. Adjustable Cable Ferrule 12553 1

7. Safety Wire* e 0

8. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 2

9. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 2
10. Cable Conduit Ferrule End Cap 80-0002-01 1
11. Wire Swivel/Screw Stop 2361 1
12. 1/8" Primer Line PRIMER LINE 0.5 in.
13. 3/16" Bolt AN3-11A 2
14 . 3/16" Thick Washer AN960-10 2
15. 3/16" Thin Washer AN960-10L 2
16. 3/16" Shear Nut AN364-1032A 2

* Builder Supplied

4/1/2011



[# ATHINASSY DV TASNd dMA
VIIHINAA 61-S SUULSR

LSOSAN

A1GNISSY 3OVT13ISNd AMd d3ddN 3FONIH343d

1102/10/v0

NN
AR R RN
AN

AT1GNISSY  d9v0gd00714 HONHHHAHH\\\\

10-490



RANS S-19 VENTERRA - FWD Fuselage Assembly #1 PAGE 06E-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 2
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 2
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 3
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 1
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 21

4/1/2011



¢ ATAINASSY DV THSNd AMA

VIIALNIA 61-S SLULER Y

LSOGAN

1102/10/¥0

A1GANISSY FOVI13SNd M4 FONIHIHTFY

€0-390



RANS S-19 VENTERRA - FWD Fuselage Assembly #2 PAGE 06E-04

# DESCRIPTION PART NUMBER QUANTITY
1. Bulkhead Side - RH KPFUO0558-R 1
1. Bulkhead Side - LH KPFUO558-L 1
2. Bulkhead Side - RH KPFUO557-R 1
2. Bulkhead Side - LH KPFUO557-L 1
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-45 8
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 20

4/1/2011



VIIHINAA 61-S SIS J

[# NOILLVTIVLSNI 4DV TAdSNA dMA

6SO0SAN

'¥3IN3O IHL SAAVYMOL
3AISLNO WOY4 d3IN3 SL3AIEY 1TV
‘S1IAIY 40 NOILVINIIHO 310N

1102/10/¥0

10-490



RANS S-19 VENTERRA - FWD Fuselage Installation #1 PAGE  06F-02

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 30

4/1/2011



1102/10/¥0

* REFERENCE FUEL SHUT OFF
VALVE INSTALLATION

7=

REFERENCE
FORWARD FUSELAGE SKIN

MD5059

RIAENMSES S-19 VENTERRA
FWD FUSELAGE INSTALLATION #2

€0-490



RANS S-19 VENTERRA - FWD Fuselage Installation #2

PAGE O06F-04

# DESCRIPTION PART NUMBER QUANTITY
1. Gusset-RH KPFU0522-R 1
1. Gusset-LH KPFU0522-L 1
2. FWD stiffener - Upper - RH KPFUO0568-R 1
2. FWD Stiffener - Upper - LH KPFUO0568-L 1
3. FWD stiffener - Lower - RH KPFUO0569-R 1
3. FWD stiffener - Lower - LH KPFUOQ0569-L 1
4. 0.032" Sheet * ** KAACO0044-10 0
5. 0.050" Sheet * ** KAAC0044-11 0
6. Gusset* KPFU0421 0
7. Gusset - Stiffener Attach * KPFUO0570 1
8. Gusset - Stiffener Attach * KPFUO0571 1
9. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 14
10. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 12
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 28
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 30

*Builder modifies
** Builder fabricates from raw stock.

4/1/2011



[# NOILLVTTV.LSNI NIIS 4DV TASNAd dMA
VIIALNAA 61-S SULULER S

G90GdN

(NOILYTIVLSNI va3d ¥3adny 40 JAIL LV J313AI 38 T1IM) IAIL SIHL LY 13AIM 1ON 0dQ

ALIMVIO ¥3LV3INO o404 ITNAIHOS L3AIY 33S

(01¥0—1691 X3AV) £ WAL SIIAIY H3FHLO TV 'NMOHS SV L3IAIM «

1102/10/¥0

10-990



. . PAGE 06G-02
RANS S-19 VENTERRA - FWD Fuselage Skin Installation #1

# DESCRIPTION PART NUMBER QUANTITY
1. Forward Belly Skin KPFUO0560 1

2. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 32

3. 1/8" Aluminum Rivet - Avex 1691-0410 381

4/1/2011



VIIHINAA 61-S SLULER J

¢# NOILVTTVLSNI NIYS DV TASNA dMA

G90SAN

1102/10/v0

’
//////////////////////

1 RTT TR
7/ ¥ X
/%///
Xy
S5

f'fngt
u/ RN
171111177 / D
111111711777 \“?‘5 / e
1111717777177 A //WQ
I AR
/ 11117111 Pt~
111111111111111117177%8% VI‘ \
111 TR 4
@ LIIIII17777777777 4 “.«*-,

\ 11111111177111771777

/,

/
e —

Wy, \

LTI s o
LITIIIIIIII 1011101114000 1)
s
Ly

A

/////////////// ¢ ) pupanr SR PRY SRR R R RN E
/ / /// / :
£ £ m// S
B

>

3

€0-990



RANS S-19 VENTERRA - FWD Fuselage Skin Installation #2

PAGE 06G-04

# DESCRIPTION PART NUMBER QUANTITY
1. FWD Fuselage Side Skin KPFU0643 2
2. Cowling Attach Strap - Side KPFUO0541 2
3. Spacer Gusset - FWD Fuselage - Side KPFU0642 2
4 . Cowling Attach Strap - Bottom * KPFU0584 1
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 60
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
7. 1/8" Aluminum Rivet - Avex 1691-0410 38
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 10
9. Plate - Upper Engine Fitting KPFU0521 2

* Builder modifies

4/1/2011



VIIdALNIA 61-S SLULER J

¢# NOILV'TTV.LSNI NIYIS HOVTASNA dMA

G90SAN

1102/10/v0

ST
L1 1107 0
L1117
1IXII) 1110011717,
I,

LI iy f

117717 ////%/f?
111117 1N 410 Y
i e
1111 LN A
LI L)

11777

2177 trpirnst] N\
vy n‘gﬂ. (}////
7 / '\'ﬂ'.f!,ﬁfvg f
il S
/ / y

117777777777

77 ,
/7747 / /
117171717744, 7
/ /
7 ,
i iy, A
1117171771 7
1117111174 /
(11717174 /)

WL/ 11
IXX 1 TR /

/ /////// // /
NN
=

N

ALIVIO ¥3LV3IYO 04 S3TNAIHOS 13AIY 33S

~

G0-990



RANS S-19 VENTERRA - FWD Fuselage Skin Installation #3

DESCRIPTION

PAGE 06G-06

# PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 86
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 24
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 16
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 22

4/1/2011



v# NOLLVTTV.LSNI NIPIS HOVTAdSNA dMA

VIIAINIA 61-S SLULEe S

G90SdN

/ //////; ’%‘////;//// 7 )/ "
W o/ R
/// /////////
/// 17 107111 R
/ I N 7
Aol
y Nt
///////////////// 77
7 ///////f/////
Uy

N
ALIGVIO ¥3LV3IYNO 04 SITNAIHOS L3AIMY 33S

1102/10/¥0

£0-990



RANS S-19 VENTERRA - FWD Fuselage Skin Installation #4 PAGE 06G-08

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 10
2. 1/8" Aluminum Rivet - Avex 1691-0410 96

4/1/2011



S# NOILLV'TTV.LSNI NIXS 4DV TASNA dMA

G90GAN

VIIALNIA 61-S SUULSR Y

ALIGVIO d31V3IYO 04 SITNAIHOS L13AIY 33S

Q314103dS 3ISIMYIHLO SSTINN (0L¥0—169L) XIAV IdV SLIANY TV

1102/10/¥0

=

60-990



RANS S-19 VENTERRA - FWD Fuselage Skin Installation #5 PAGE 06G-10

# DESCRIPTION PART NUMBER QUANTITY
1. Deck Skin KPFU0644 1
2. Spacer Gusset - FWD Fuselage - Top KPFU0641 2
3. Cowling Attach Strap KPFUQ537 1
4. 1/8" Aluminum Rivet - Avex 1691-0410 175
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 150
6. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 12

4/1/2011



1102/10/¥0

[# NOILVTIVLSNI d4VvVd TIOY

VIIHINHA 61-S SWILER J

690SAN

_I
7
T
>
z
O
<2
O
m
%)
I
o
=
=z

10-H90



RANS S-19 VENTERRA - Roll Bar Installation #1

PAGE 06H-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 22
2. Cover Channel - LH KPFUO0633-L 1
2. Cover Channel - RH KPFUO0633-R 1
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 22

4/1/2011



1102/10/¥0

¢# NOILVTIVLSNI d4vd T10d
999999 VIIHINAA 61-S SLULER ]

€0-H90



RANS S-19 VENTERRA - Roll Bar Installation #2

PAGE O06H-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 6
2. Channel - RH KPFU0634-R 1
2. Channel - LH KPFU0634-L 1
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 14

4/1/2011



L 10Z/10/¥0

¢# NOILVTIV.LSNI dvd TIOY

VIIHINAA 61-S SLULER ]

690GAN

NMOHS 3dIS ANVH 1431 %N
z ~

<

G0-H90



RANS S-19 VENTERRA - Roll Bar Installation #3 PAGE 06H-06

# DESCRIPTION PART NUMBER QUANTITY
1. Roll Bar KAFUO0050 1
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 6

4/1/2011



1102/10/v0

v# NOILLVTIVLSNI d4Vd TIOY

VIIHINAIA 61-S SUULSR Y

690GdN

L0-H90



RANS S-19 VENTERRA - Roll Bar Installation #4 PAGE 06H-08

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-13A 1
2. 3/16" Thin Washer AN960-10L 2
3. 3/16" Tensile Nut AN365-1032A 2
4., 3/16" Bolt AN3-5A 2
5. Roll Bar Brace KPFU0628 1
6. 1/4" Thick Washer AN960-416 2
7. 1/4" Thin Washer AN960-416L 2
8. 1/4" Shear Nut AN364-428A 1
9. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 1

4/1/2011



RANS S-19 VENTERRA Parts Manual

07 - FUSELAGE - TAILCONE

TAILCONE SIDE SKIN AFT ASSEMBLY ..o 07-01 - 07-02
TAILCONE ASSEMBLY H1...co oo 07-03 - 07-04
TAILCONE ASSEMBLY H2....c oo 07-05 - 07-06
TAILCONE ASSEMBLY H3.. i 07-07 - 07-08
TAILCONE ASSEMBLY #4 ..., 07-09 - 07-10
BELLCRANK CHANNEL INSTALLATION ....cccviiiiiiiiiiiiiiiieiieesseeevveeveevveennesnnnnnnens 07A-01 - 07A-02
TAILCONE INSPECTION PLATES INSTALLATION.....ccoiiiiiiiiiiii, 07B-01 - 07B-02
BULKHEAD #1 ASSEMBLY ..ottt 07C-01 - 07C-02
BULKHEAD 1, 2 & 3 TOP INSTALLATION ...ooiiiiieiiieieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 07D-01 - 07D-02
FOOT STEP INSTALLATION ...oeiiiiiiieeiieeiieeirenreerieeeenreneennneenennennennne e 07E-01 - O7E-02
BULKHEAD #4 TOP ASSEMBLY ....coiiiiiiiiiiiiiiiiiiiiiiiieeveeieesesseesees e 07F-01 - O7F-02
BULKHEAD #4 TOP INSTALLATION......cotiiiiiiiiiiiiiiiiiiiiiiiiieeeeceeeeeeeeeeeeeeee e 07F-03 - 07F-04
BULKHEAD #5 ASSEMBLY & INSTALLATION #1 ..oooviiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeeee 07G-01 - 07G-02
BULKHEAD #5 ASSEMBLY & INSTALLATION #2 ...oovveeiiieieeeeeeeeeeeeeeeeeeeeee 07G-03 - 07G-04
BULKHEAD #5 ASSEMBLY & INSTALLATION #3 ...oorriiiiiiieeieeeeeeeeeeeeeeeeeeee 07G-05 - 07G-06
REAR DECK INSTALLATION.. .. .uttttttetieetieeereenrenrreerreerreenssenresnrsssnesrnensnessnrsrnnnnnne 07H-01 - 07H-02
TAILCONE TOP SKIN INSTALLATION......coviiiiiiiiiiiiiiiii 071-01 - 071-02
TAILCONE TO CENTER SECTION INSTALLATION #1......coovvvvviiiiiiiiiiniiiniieeee, 07J-01 - 07J3-02
TAILCONE TO CENTER SECTION INSTALLATION #2...cocovvviiiiiiiiiiiiieeiieeieeeeeee 07J-03 - 07J-04
TAILCONE TO CENTER SECTION INSTALLATION #3...coviiiiiiiiiiiiieieeeeeeeeeeeeeee 07J-05 - 07J-06
TAILCONE TO CENTER SECTION INSTALLATION #4......coovvvviiiiiiiiiiieiieeeieeeeen 07J-07 - 07J-08
TAILCONE TO CENTER SECTION INSTALLATION #5...cooviiiiiiiiiiiieiieeeeeeeeeeee 07J-09 - 07J-10
TAILCONE TO CENTER SECTION INSTALLATION #6........ccovvvviiiiiiiiiiiiiniiieeee, 07J-11 - 07J-12
TAILCONE TO CENTER SECTION INSTALLATION #7 ....ocoovviviiiiiiiiiiiiiiiiniiiee, 07J-13 - 07J-14
TAILCONE TO CENTER SECTION INSTALLATION #8....ccoovviiiiiiiiiiiiiieiieeeeeeeee 07J-15 - 07J-16
TAILCONE STINGER INSTALLATION ..o 07K-01 - 07K-02

04/01/2011



A TINASSY LAV - NIDIS AdIS - ANOODTIV.L

VIIdALNIA 61-S USRS

£96vAN

NMOHS NIXS HY

1102/10/%0

10-20



RANS S-19 VENTERRA - Tailcone Side Skin Aft Assembly

PAGE 07-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 22
2. Side Skin - Tailcone - LH KPFU0469-L 1
2. Side Skin - Tailcone - RH KPFU0469-R 1
3. Gusset - Side Wall - LH KPFU0494-L 1
3. Gusset - Side Wall - RH KPFU0494-R 1
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 22
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 16
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 4
7. Channel - Stabilator Attach - Upper - RH KPFU0496-R 1
7. Channel - Stabilator Attach - Upper - LH KPFU0496-L 1
8. Weldment - Stabilator Attach - Upper - RH KPFU0498-R 1
8. Weldment - Stabilator Attach - Upper - LH KPFU0498-L 1
9. Weldment - Stabilator Attach - Lower - LH KPFU0497-L 1
9. Weldment - Stabilator Attach - Lower - RH KPFU0497-R 1

10. Channel - Stabilator Attach - Lower - LH KPFU0495-L 1

10. Channel - Stabilator Attach - Lower - RH KPFU0495-R 1

4/1/2011



1102/10/v0

REFERENCED FROM TAILCONE SIDE SKIN AFT ASS’Y

€0-40

**NSTALL
BEFORE
RIVETING
ASSEMBLY TO
SIDE SKIN

REFERENCE

REFERENCED FROM TAILCONE SIDE SKIN AFT >mm.<\ /N/Vm *INSTALLED AFTER PAINTING

RARINIET S-19 VENTERRA MD4784
TAILCONE ASSEMBLY #1



RANS S-19 VENTERRA - Tailcone Assembly #1

PAGE 07-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 40
2. Stiffener - Tailcone Side Skin - LH KPFU0470-L 1
2. Stiffener - Tailcone Side Skin - RH KPFU0470-R 1
3. Corner Stiffener - Side - LH KPFU0471-L 1
3. Corner Stiffener - Side - RH KPFU0471-R 1
4 ., Bulkhead Side #4 - RH KPFU0456-R 1
4, Bulkhead Side #4 - LH KPFUO0456-L 1
5. Bulkhead Side #3 - RH KPFU0454-R 1
5. Bulkhead Side #3 - LH KPFU0454-L 1
6. Bulkhead Side #2 - LH KPFU0452-L 1
6. Bulkhead Side #2 - RH KPFU0452-R 1
7. Gusset - Bulkhead - LH KPFU0450-L 3
7. Gusset - Bulkhead - RH KPFU0450-R 3
8. 1/8" Aluminum Rivet - Avex 1691-0410 354
9. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 10

10. Serial Number Plate * DATA PLATE 0

11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 4

* Builder Supplied - May be ordered from RANS Parts Dept

4/1/2011



1102/10/¥0

RARINMNIES S-19 VENTERRA
TAILCONE ASSEMBLY #2

MD4784

G0-20



RANS S-19 VENTERRA - Tailcone Assembly #2

PAGE 07-06

# DESCRIPTION PART NUMBER QUANTITY
1. Corner Stiffener - Belly - RH KPFU0467-R 1
1. Corner Stiffener - Belly - LH KPFUQ0467-L 1
2. Stiffener - Belly Skin - RH KPFUO0461-R 1
2. Stiffener - Belly Skin - LH KPFU0461-L 1
3. Belly Skin - Tailcone KPFU0468 1
4. 1/8" Aluminum Rivet - Avex 1691-0410 230
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 3
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 6
7. Plate - Tie Down Fitting KPFUO0509 1
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 2
9. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
10. Tie Down Fitting - RH KPFUO0508-R 1
10. Tie Down Fitting - LH KPFUO0508-L 1
11. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 4

4/1/2011



1102/10/¥0

RARINMIES S-19 VENTERRA
TAILCONE ASSEMBLY #3

REFERENCE TAILCONE ASSEMBLY #2

MD4784

1020



RANS S-19 VENTERRA - Tailcone Assembly #3 PAGE 07-08

# DESCRIPTION PART NUMBER QUANTITY
1. Antenna Plate - Comm KPAV0027 1
2. Bulkhead - Belly #2 KPFU0451 1
3. Bulkhead - Belly #3 KPFU0453 1
4 . Stiffener - Tailcone Belly Skin - Center KPFU0462 1
5. Bulkhead - Belly #4 KPFU0455 1
6. 1/8" Aluminum Rivet - Avex 1691-0410 79
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 7

4/1/2011



v# A TAINASSY ANODIIV.L

VIIALNHA 61-S SLULER J

¥8/¥AN

S3dIS HL0g ¥04 TVOIdAL

¢# A1GW3SSY ANOOTIVL JONIHIAIY

1102/10/¥0

60-20



RANS S-19 VENTERRA - Tailcone Assembly #4 PAGE 07-10

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 24

* Builder modifies
4/1/2011



NOILVTIV.LSNI THNNVHD JINVIOTIdd
VAIIHINTA 61-S SR I

896YAN

1102/10/v0

10-V.10



RANS S-19 VENTERRA - Bellcrank Channel Installation

PAGE 07A-02

# DESCRIPTION PART NUMBER QUANTITY
1. Bellcrank Attach - RH KPFU0464-R 1
1. Bellcrank Attach - LH KPFU0464-L 1
2. Channel - Bellcrank Attach - RH KPFU0465 1
3. Channel - Bellcrank Attach - LH KPFU0466 1
4 . Cover - Channel Bellcrank KPFU0463 1
5. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
6. 1/8" Aluminum Rivet - Avex 1691-0410 60
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 14

4/1/2011



1 102/10/v0

*TYPICAL

REFER TO BELLY SKIN KPFUQ0468

RARINNISS S-19 VENTERRA MD4967
TAILCONE INSPECTION PLATES INSTALLATION

10-9.20



RANS S-19 VENTERRA - Tailcone Inspection Plates Installation

PAGE 07B-02

# DESCRIPTION PART NUMBER QUANTITY
1. Access Panel - Ring KPFU0491 1
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 30
3. 3/32" Aluminum Rivet 40APR1/8 20
4. Access Panel KPFU0490 1
5. #8 Single-Ear Nut Plate MS21051-08 10
6. Access Panel - Ring KPACO0115 1
7. Access Panel - Cover Plate KPAC0114 1
8. #8 Trusshead Screw AN526-832R6 10

4/1/2011



1102/10/¥0

A TAINASSY [# AVAHATINA

VIIHLNHA 61-S SIS

L86VAN

ASSY 814 NOILO3S H3LN3D 3IONIYI43H

WOLLO8 3IHL Ol

J31VIN3IYMO 39 a1NOHS 310H

S3IHIAON d3ATINg«

*V_

10-040




RANS S-19 VENTERRA - Bulkhead #1 Assembly

PAGE 07C-02

# DESCRIPTION PART NUMBER QUANTITY
1. Bulkhead - Side #1 - RH KPFU0458-R 1
1. Bulkhead - Side #1 - LH KPFU0458-L 1
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-41 12
3. Gusset - Bulkhead - LH KPFU0459-L 1
3. Gusset - Bulkhead - RH KPFU0459-R 1
4 . Stiffener - Side Wall - RH KPFU0473-R 2
4. Stiffener - Side Wall - LH KPFU0473-L 2
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 20
6. Bulkhead - Belly #1 KPFU0457 1
7. 3/32" Aluminum Rivet 40APR1/8 16
8. Reinforcement Plate - Footstep - LH KPFU0475-L 1
8. Reinforcement Plate - Footstep - RH KPFU0475-R 1
9. Spacer - Footstep KPFU0476 2
10. 3/16" Single-Ear Nut Plate MS21051-L3 4
11. 3/16" Nut Plate K-1000-3 4
12. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 10

4/1/2011



NOILVTIVLSNI dOL € ANV T ‘1 SAvAHI1Nd
VIIALNAA 61-S SULULER

LL6VAN

(O43ONOT AM4 FONIYF43

14v S30v4 3ONVI4 LIN3g9

‘14Vd 40 NOILVLIN3IMO 310N

1102/10/v0

10-d.0



RANS S-19 VENTERRA - Bulkhead 1,2 & 3 Top Installation

PAGE 07D-02

# DESCRIPTION PART NUMBER QUANTITY
1. Gusset - Bulkhead - RH KPFUO0514-R 1
1. Gusset - Bulkhead - LH KPFUO0514-L 1
2. Bulkhead Top #1 - RH KPFU0483-R 1
2. Bulkhead Top #1 - LH KPFU0483-L 1
3. Bulkhead Top #1 - Splice KPFU0484 1
4. 1/8" Aluminum Rivet - Flush AACQ-42 20
5. Bulkhead Top #2 KPFU0481 1
6. Bulkhead Top #3 KPFU0482 1
7. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 64
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 22
9. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 12
10. Bulkhead Reinforcement #1 KPFUO0671 1
11. Bulkhead Reinforcement #2 KPFU0672 1
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 10
13. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 10

4/1/2011



£00¢/10/60

RIGHT HAND SHOWN

RRFEINMISS S-19
FOOT STEP INSTALLATION

MD4772

10-340



RANS S-19 VENTERRA - Foot Step Installation

PAGE O07E-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-5A 8

2. 3/16" Thick Washer AN960-10 8

3. 3/16" Thin Washer AN960-10L 8

4. Foot Step - RH KPFU0477-R 1

4. Foot Step - LH KPFU0477-L 1

5. Patch - Foot Step KPFUQ0516 2

6. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 8

7. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 16

8. Foot Step Fairing - RH KPFU0479-R 1

8. Foot Step Fairing - LH KPFUO0479-L 1

9. 3/32" Aluminum Rivet 40APR1/8 10
10. Rubber Trim 8510K11 16 in.

4/1/2011



ATAINASSYV dOL v# AVAHATNYG

VAIIdAINIA 61-S SLULER

696V AN

1102/10/%0

10-440



RANS S-19 VENTERRA - Bulkhead #4 Top Assembly

DESCRIPTION

PAGE 07F-02

# PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 37
2. Bulkhead Reinforcement KPFU0485 1
3. Bulkhead Top #4 KPFU0486 1
4 . Bulkhead Reinforcement KPFU0492 1

4/1/2011



1102/10/¥0

RARINNIET S-19 VENTERRA
BULKHEAD #4 TOP INSTALLATION

MD4970

€0-440



RANS S-19 VENTERRA - Bulkhead #4 Top Installation PAGE 07F-04

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 6

4/1/2011



[# NOILVTIVLSNI ANV ATdINHSSYV $# AVAHA 1N

VIIALNAA 61-S SLULER J

¢L6¥AN

1102/10/¥0

10-910



RANS S-10 VENTERRA - Bulkhead #5 Assembly & Installation #1 PAGE 076-02

# DESCRIPTION PART NUMBER QUANTITY
1. Plate - Bulkhead Reinforcement KPFUO0500 1
2. Bulkhead #5 KPFUO0504 1
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 22
4 . Gusset - Bulkhead Reinforcement - RH KPFUO0503-R 1
4 . Gusset - Bulkhead Reinforcement - LH KPFUO0503-L 1
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 2
6. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 27

4/1/2011



1102/10/¥0

A1GN3SSY—-ENnS  «

VIIHILNHA 61-S SLULER J]

C# NOILLVTIVLSNI ANV A THINASSY §# AVAHAINA

vV A3

c# A19Wassy G#
AYIHYTING OL M34TY sk
NOILVTIVLSNI OAM3S

WIML FONIYIAIY s

€0-9.0



RANS S-19 VENTERRA - Bulkhead #5 Assembly & Installation #2

PAGE 07G-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 12
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 26
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 10
4. 1/4" Tensile Nut AN365-428A 2
5. 1/4" Thick Washer AN960-416 2
6. 3/16" Tensile Nut AN365-1032A 2
7. 3/16" Thick Washer AN960-10 2
8. Shim* KPFUO0501 1
9. Stabilator Attach Angle - RH KPFUO0506-R 1
9. Stabilator Attach Angle - LH KPFUO0506-L 1
10. 1/4" Thin Washer AN960-416L 2
11. 1/4" Bolt AN4-11A 2
12. 3/16" Thin Washer AN960-10L 2
13. 3/16" Bolt AN3-7A 2
14 . 1/8" Aluminum Rivet - Cherry Q AAPQ-48 12
15. Tailcone Closeout - Capture Angle - LH KPFUO0536-L 1
15. Tailcone Closeout - Capture Angle - RH KPFUO0536-R 1
16. Angle - Trim Torque Tube Attach - RH KPTR0047-R 1
16. Angle - Trim Torque Tube Attach - LH KPTR0047-L 1
17 . Trim Torque Tube KPTR0048 1

* Builder modifies

4/1/2011



¢# NOILVTIVLSNI ANV A TdINASSY §# AVAHA1NA

VIIALNIA 61-S SUULSR I

/ Z# A1W3ASSY INODTIVL FONIYIA3IN

<
W)
~
©
~
N

1102/10/v0

G0-910



RANS S-19 VENTERRA - Bulkhead #5 Assembly & Installation #3

PAGE 07G-06

# DESCRIPTION PART NUMBER QUANTITY
1. Channel - Bulkhead Reinforcement KPFU0505 1
2. Shim KPFU0502 1
3. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 14
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 6
5. 3/16" Bolt AN3-11A 2
6. 3/16' Thin Washer AN960-10L 6
7. 3/16" Tensile Nut AN365-1032A 4
8. 3/16" Bolt AN3-5A 2
9. 3/16" Thick Washer AN960-10 2
10. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
11. Angle - Tie Down Fitting KPFUO0510 1
12. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 3

4/1/2011



1102/10/¥0

NOILVTIV.LSNI Y04 4vVdd

VIIAINGA 61-S SLULER ]

v .6¥AN

S3dIs HLiod

d04 VOIdAL

10-H.Z0




RANS S-19 VENTERRA - Rear Deck Installation

PAGE 07H-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 61
2. Stiffener - Closeout Skin KPFU0487 1
3. Closeout Skin KPFU0489 1
4. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 18
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 8
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 4
7. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6
8. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 7
9. Stiffener - Closeout Skin KPFU0488 2
10. 3/16" Bolt AN3-10A 2
11. Cotter Pin - Large MS24665-287 2
12. 3/16" Thick Washer AN960-10 4
13. Pulley Attach Bracket - LH KPRD0082-L 1
13. Pulley Attach Bracket - RH KPRDO0082-R 1
14. Pulley AN210-3A 2
15. Bushing - 1/4" x 0.028" x 1/2" * KAAC0044-2 0
16. Pulley Attach Bracket - LH KPRDO0081-L 1
16. Pulley Attach Bracket - RH KPRDO0081-R 1
17. 3/16" Shear Nut AN364-1032A 2

* Builder fabricates from raw stock.

4/1/2011



1102/10/¥0

NOILVTITV.LSNI NI?IS dOL HNODIIV.L
VIIHLINAA 61-S SLULER J)

¢86YAN

NIXS 3FAIS INODTVL 40 JAISNI NO dITIVLSN s
avaHM1INg SIHL d04 "IVOIdALsx
JOVIS SIHL LV TVOIdALx

107120



RANS S-19 VENTERRA - Tailcone Top Skin Installation

PAGE 071-02

# DESCRIPTION PART NUMBER QUANTITY
1. Tailcone Top Skin - RH KPFU0673-R 1
1. Tailcone Top Skin - LH KPFUOQ673-L 1
2. 1/8" Aluminum Rivet - Avex 1691-0410 346
3. Stiffener - Tailcone Top Skin - RH KPFUO512-R 1
3. Stiffener - Tailcone Top Skin - LH KPFUO512-L 1
4. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 126
5. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 8
6. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 4
7. Tailcone Longeron KPFUO0517 2
8. Seat Belt Attach Angle KPFUO0659 1
9. Seat Belt Gusset KPFUO0660 2
10. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 23
11. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-45 4
12. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 2

4/1/2011



1102/10/v0

REFERENCE BULKHEAD #1 ASS’Y

Yy aryyy

WILLI LY

REFERENCE CENTER SECTION ASS’ ~

RAFRINNIES S-19 VENTERRA
TAILCONE TO CENTER SECTION INSTALLATION #1

L0-r20

REFERENCE TAILCONE ASS'Y

MD5015



RANS S-19 VENTERRA - Tailcone to Center Section Installation #1 PAGE 07J-02

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 34

4/1/2011



1102/10/%0

ASSY L# QV3IHMING 3ON3IY3IA3Y

SSV NOILO3S H3IN3O 3FONIHI43Y

V/J//;}///;:
VNN NNV
IN S FLL TS

: : YR
',‘.‘.'.‘.‘./J./J.‘./J././././.‘.'.. o=
/777 ///?7/

1117

ASSY INOODTIVL FJONIYI43d

VIIHdILNIA 61-S SLULSed

¢# NOILV'TTV.LSNI NOILLOAS d4ILNdD OL HNOODTIV.L

SLOSAN

€0-r£0



RANS S-19 VENTERRA - Tailcone to Center Section Installation #2 PAGE 07J-04

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 46

4/1/2011



¢# NOILVTIVLSNI NOILLOAS dHILNHD OL ANODTIV.L
VIIHINHA 61-S SIS

SLOSAN

SSV NOILO3S H3IN3O 3FONIY3I43Y

ASSY L# Qv3HXING 3JON3IYI43Y

1102/10/%0

ASSY INOOTIVL FONIHF43d

G0-r2o



RANS S-19 VENTERRA - Tailcone to Center Section Installation #3

PAGE 07J-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-44 2
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 28
3. 1/8" Aluminum Rivet - Avex 1691-0410 26

4/1/2011



1102/10/v0

REFERENCE TAILCONE ASS’Y

REFERENCE BULKHEAD #1 ASS’Y

REFERENCE CENTER SECTION ASS’Y

RARINNIES S-19 VENTERRA
TAILCONE TO CENTER SECTION INSTALLATION #4

MD5015

L0-rZ0



RANS S-19 VENTERRA - Tailcone to Center Section Installation #4 PAGE 07J-08

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 20
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 6

4/1/2011



1102/10/¥0

REFERENCE CENTER SECTION ASS'Y

RARINNISS S-19 VENTERRA MD5015
TAILCONE TO CENTER SECTION INSTALLATION #5

60-rZ0



RANS S-19 VENTERRA - Tailcone to Center Section Installation #5 PAGE 07J-10

# DESCRIPTION PART NUMBER QUANTITY

1. 1/8" Aluminum Rivet - Avex 1691-0410 168

4/1/2011



1102/10/¥0

REFERENCE CENTER SECTION ASS’Y

RARINNIST S-19 VENTERRA MD5015
TAILCONE TO CENTER SECTION INSTALLATION #6

L1-r10



RANS S-19 VENTERRA - Tailcone to Center Section Installation #6 PAGE 07J-12

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 22
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 72

4/1/2011



1102/10/%0

REFERENCE PATCH — FOOT STEP

REFERENCE TAILCONE ASS’Y

S

REFERENCE CENTER SECTION ASS'Y

RARINNIET S-19 VENTERRA
TAILCONE TO CENTER SECTION INSTALLATION #7

MD5015

€L-rLo



RANS S-19 VENTERRA - Tailcone to Center Section Installation #7

PAGE 07J-14

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 42
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 4
3. Antenna Plate - Transponder KPAV0028 1

4/1/2011



1102/10/%0

REFERENCE TAILCONE ASS’Y

A

- \

REFERENCE FOOT

STEP INSTALLATION

REFERENCE CENTER SECTION ASS’Y

RIARINISS S-19 VENTERRA MD5015
TAILCONE TO CENTER SECTION INSTALLATION #8

GL-rLo



RANS S-19 VENTERRA - Tailcone to Center Section Installation #8

PAGE 07J-16

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 6
2. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 14
3. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 2

4/1/2011



1102/10/%0

* LOWER STINGER IS CUT FROM A
SEPERATE FORMED PIECE. APPROX. BULKHEAD POSITION
REFER TO MANUAL FOR INSTRUCTIONS

RARINMIES S-19 VENTERRA
TAILCONE STINGER INSTALLATION

MD5216

L0-ML0



RANS S-19 VENTERRA - Tailcone Stinger Installation

PAGE 07K-02

# DESCRIPTION PART NUMBER QUANTITY
1. Tailcone Stinger - Upper KPFUO0645 1
2. Tailcone Stinger - Lower KPFU0646 1
3. Tinnerman Al1789-8Z-1 15
4. #8 Pan Head Screw 8X1/2 PHS 15
5. #4 Pan Head Screw 4X1/4 PHS 4
6. Tailcone Stinger - Stiffener Angle KPFU0647 2
7 . Bulkhead - Tailcone Stinger KPFUO0654 1
8. 3/32" Aluminum Rivet 40APR1/8 4

4/1/2011



RANS S-19 VENTERRA Parts Manual

08 — FUSELAGE - SYSTEMS

CONTROL STICK ASSEMBLY ... 08-01 - 08-02
AFT STABILATOR PUSH-PULL TUBE INSTALLATION.......cccoviiiiiiiiiiiiieeeee e 08-03 - 08-04
FUEL SHUT-OFF VALVE INSTALLATION......ottttiiiiiieeieeieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee 08A-01 - 08A-02
FLAP MECHANISM INSTALLATION. ...cctttittiiiitiiieeiieieeeeeieeieesseeesaneneessnennnesnnnnenee 08B-01 - 08B-02
FLAP TORQUE TUBE INSTALLATION #1....ccoiiiiiiiiiiiiiiieeeeeirieeee e 08B-03 - 08B-04
FLAP TORQUE TUBE INSTALLATION #2.....ouuuiiieiiierriinnrnineennnennnennnennnennnennnnnnnes 08B-05 - 08B-06
TRIM SERVO INSTALLATION ...t 08C-01 - 08C-02
OPTIONAL VENT SYSTEM INSTALLATION ..o 08D-01 - 08D-02
OPTIONAL AVIONICS HEAT EXHAUST FAN INSTALLATION .....cccccvviiiiiis 08E-01 - 08E-02
OPTIONAL ROLL SERVO INSTALLATION ...coiiiiiiii e 08F-01 - 08F-02
OPTIONAL PITCH SERVO INSTALLATION ..o 08F-03 - 08F-04

04/01/2011



€10c/oc/ct

A THINHSSV ADILS "TOdLNOD
VIIHINAA 61-S SULSR I

AOILS TO4LNOO
40 4Svd OLNI
v A2 SONIGVIE SS3dd g

OLLYQN -

a34IN03Y SV *

Iz
i %
\\BLLQOQ //81/‘
- e
- z ¢
1 1z
L A\
I P4
_s¢
44
B N
6¢ gL __~
@@\%\ 1z 0z
31|100‘|/Q’L \j A

N, e ' SNOILONMLSNI
pN S, 3YNLOVANNYA
N 43d TIVLSNI

~ |

\ |

24 c\w L //\ /82
o — LE
——

n@'\

A \
NOILVTIVLSNI WSINVHO3IN
dv1d JONIY343Y
- > /Z l
-
{
)

10-80



RANS S-19 VENTERRA - Control Stick Assembly

PAGE 08-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Tensile Nut *** AN365-1032A 0
2. 3/16" Thin Washer *** AN960-10L 0
3. Bushing *** KPCS0238 0
4. Angle Torque Tube Attach *** KPCS0231 0
5. Angle Torque Tube Attach *** KPCS0232 0
6. 1/4" Thick Washer AN960-416 11
7. 1/4" Tensile Nut AN365-428A 2
8. 3/16" Bolt *** AN3-23A 0
9. 1/4" Thin Washer AN960-416L 6
10. 7/8" End Cap CS-EC 1
11. Control Stick Grip CS-G 1
12. Control Stick KPCS0234 2
13. Cotter Pin - Small MS24665-134 6
14 . 1/4" Castle Nut AN310-4 6
15. 1/4" Bolt AN4-20 2
16. 1/4" Bolt AN4-15 2
17 . 1/4" Plain Bolt 1/4 X 1 BOLT 4
18. 1/4" Plain Nut AN345-416 10
19. 1/4" Bolt AN4-7 1
20. Male Rod End NM-4 6
21. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 12
22 . FWD Push-Pull Tube - Stabilator KPCS0236 1
23. 3/8 X.058 X 5/16 Bushing*>* e 0
24. 1/4" Bolt AN4-11A 2
25. 3/16" Large Washer * AN970-3 2
26. Control Stick Interconnect Push Rod KPCS0246 1
27 . Control Stick Torque Tube KPCS0233 1
28. Rod End KSHWO0070 2
29. 5/16" Plain Nut AN345-516 2
30. Aileron Push-Pull Tube **** KPCS0235 0
31. Push-Pull Tube End Fitting **** KPCS0016 0
32. 20 Gauge, White Wire x****x KSES0021 0 ft.
33. Push-Pull Tube End Fitting KPCS0016 2
34. MAC Control Stick Grip KSCS0016 1
35. Trim Position Indicator ***** . 0
36. 5-Wire Bundle - 26 Gauge, White Wire KSES0022 24 ft.
37. 3/16" Tensile Nut AN365-1032A 1
38. 3/16" Thick Washer AN960-10 3
39. 3/16" Eyebolt AN42B-12A 1
40 . Stabilator Down Bungee KPCS0259 1
41 . Attach Tang ST-16-BENT 1
42 . Hose Clamp - 1 1/4" 5-5212 2
43 . Bearing SR4APP 4
* Builder modifies ** Builder fabricates from raw stock.
*** Referenced from Fuselage Carry-Thru Assembly #2
**x** Referenced from Aileron Inner Bellcrank Installation. ***** Reference MAC Servo Kit
*exexk Builder Supplies 12/20/2013



1102/10/v0

REFERENCED
_—FROM STABILATOR

‘QVA "I ASS'Y
7

~ 9

2N
®

RBY Nqg \ Y

e
e
—

N

16

REFERENCE BAGGAGE DECK INSTALLATION

RAFIMSS S-19 VENTERRA Mb#ocs
AFT STABILATOR PUSH-PULL TUBE INSTALLATION

€0-80



RANS S-19 VENTERRA - Aft Stabilator Push-Pull Tube Installation

PAGE 08-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 12
2. Bearing Flange BR-FLNG 2
3. Bearing SR4APP 2
4. Bellcrank - Stabilator KPCS0237 2
5. 1/4" Shear Nut AN364-428A 4
6. 1/4" Thick Washer AN960-416 12
7. 1/4" Thin Washer AN960-416L 4
8. 1/4" Bolt AN4-10A 2
9. Male Rod End NM-4 2
10. 1/4" Plain Nut AN345-416 2
11. Push-Pull Tube End Fitting KPCS0240 2
12. AFT Push-Pull Tube - Stabilator KPCS0241 1
13. Push-Pull Tube Guide KPCS0242 1
14. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 3
15. 3/8" x 0.058" x 1/4" Aluminum Bushing * KAAC0044-3 0
16. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-43 12
17. 1/4" Bolt AN4-16A 1
18. 1/4" Bolt AN4-54A 1
19. 3/8"x 0.058" x 0.53" Aluminum Bushing * KAAC0044-3 0
20. 3/8"x 0.058" x 3/8" Aluminum Bushing * KAAC0044-3 0
21. 3/8"x 0.058" x 3/4" Aluminum Bushing * KAAC0044-3 0
22. Pulley AN210-3A 2
23. Cable Keeper ** KPCS0257 0
24 . Gusset - Bellcrank Attach KPFU0474 1
25. 1/8" Aluminum Rivet - Avex 1691-0410 7

* Builder fabricates from raw stock.

** Reference from Rudder Pedal/Brake Installation

4/1/2011



1102/10/¥0

NOILVTIV.LSNI HA'TVA 440-LOHS "TdNA
VIIHLINAA 61-S SLUER J

920SaN
344VHO-LINY ONV S440—ONVLS HLIM G3033N SY 3NM 1304 3¥N03S
ONIM LHOW OL +x
ONIM 1437 0L«
QHvY08Y00d
Z# ASSV ¥3IN3O IOVIISNA
WOY4 3Lv1d dOL FONFHIAIY
N
i
6 e -
TN
o ?
s -
bl R ~ 44
o, TIVMIN

10-V80



RANS S-19 VENTERRA - Fuel Shut-Off Valve Installation

PAGE 08A-02

# DESCRIPTION PART NUMBER QUANTITY

1. Fuel Shut - Off Valve KSFS0030 1

2. Truss Head Machine Screw KSHW0082 2

3. Fuel Selector Sub-Panel KPIP0098 1

4 . Spacer Bushing KPACO0211 2
5. 3/16" Thin Washer AN960-10L 2
6. 3/16" Shear Nut AN364-1032A 2

7. Loctite* e 0
8. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 4

9. 3/8" Hose Fitting MS30682-6-6 1
10. Nut - Flared Tube - Bulkhead AN924-6D 1
11. Union - Flared Tube - Bulkhead AN832-6D 1
12 . 90-Degree Fitting AN822-6D 3
13. Hose Clamp - 7/8" 5-6203 4
14 . 3/8" Fuel Line 27004 17 ft.
15. 90-Degree Hose Fitting MS33982-6-6 2
16. 9/16" Thick Washer AN960-916 2
17 . Fuel Selector Panel Support KPFU0649 1
18. Support Attach KPFUO0650 1
19. Fuel Hose Support Bracket KPFUO0651 1
20. Serrated Grommet Strip KSAC0023 8 in.
21. 45-Degree Fuel Fitting MS33782-6-6 1
22. 1/8" Aluminum Rivet - Cherry Q AAPQ-42 12

* Builder Supplied

4/1/2011



1 10Z/10/70

NOILVTIV.LSNI WSINVHOAIN dV'14
890SaN VIIAINIA 61-S SUULER J

A TNISSY
dld — NOILOIS d41IN4O
NI I TIVLISNI SILVIdLNN  xx

10-980



RANS S-19 VENTERRA - Flap Mechanism Installation

PAGE 08B-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Shear Nut AN364-1032A 2
2. 3/16" Thick Washer AN960-10 7
3. Flap Guide Plate KPFL0128 2
4. 3/16" Bolt AN3-15A 2
5. 1/4" Thick Washer AN960-416 3
6. 1/4" Bolt AN4-16A 1
7. 3/16" Bolt AN3-4A 5
8. 1/4" Shear Nut AN364-428A 1
9. Weldment - Flap Mechanism KPFLO131 1
10. Hummertang * T12-HT6 2

* Builder modifies

4/1/2011



1102/10/¥0

(5 o]

VIIHLINHA 61-S S

[# NOILVTTVLSNI 49N.L dN0OY0L dV1d

¢/0SAN

=
-
/
)
|
>
Y )j
N
€0-980

9¢
S3dis H104

d04 TIVOIdAL

N /‘.“ X
\ %m»//ﬁ?
) \/ \\!

N\Y/&y

A
N

=



RANS S-19 VENTERRA - Flap Torqgue Tube Installation #1

PAGE 08B-04

# DESCRIPTION PART NUMBER QUANTITY
1. Flap Torque Tube KPFL0126 1
2. 3/16" Bolt AN3-27A 2
3. Plate - Bearing Block * KPFLO139 1
4 . Bearing Block - Flap KPFL0136 2
5. Bearing Block - Flap KPFL0135 2
6. 3/16" Bolt AN3-23A 2
7. 3/16" Bolt AN3-15A 1
8. 3/16" Thin Washer AN960-10L 2
9. Roller Bushing KPCS0171 2
10. Spacer Bushing KPCS0172 1
11. 3/16" Shear Acorn Nut 22NKMO02 2
12. Spring C-21 1
13. 3/4" Endcap 3/4 ENDCAP 2
14 . Flap Release Tube KPFL0130 1
15. Bearing Block - Flap KPFLO137 2
16. 3/16" Thick Washer AN960-10 7
17. 3/16" Tensile Nut AN365-1032A 4
18. 3/16" Single-Ear Floating Nut Plate KSHWO0086 2
19. 3/32" Aluminum Rivet 40APR1/4 4
20. Spacer Bushing KPCS0169 1
21. 3/16" Bolt AN3-26A 2
22 . 1/8" Stainless Steel Rivet - Cherry Q CCPQ-44 1
23. 1/8" Aluminum Rivet - Cherry Q AAPQ-43 2
24 . 1/8" Aluminum Rivet - Cherry Q AAPQ-42 1
25. 1/8" Aluminum Rivet - Cherry Q AAPQ-41 6
26. Gusset - Bearing Block Attach KPFL0138 1
27 . Flap Release Tube KPFL0144 1
28. Flap Release Tube KPFL0145 1
29. 1/8" Stainless Steel Rivet - Flush CCcC-42 2
30. 3/32" Aluminum Rivet 40APR1/8 2

* Builder modifies

4/1/2011



1102/10/%0

VIIHINIA 61-S SIS T

T# NOLLVTIVLISNI 49N.L dN0YO0L dV1d

¢/LO0SAN

ALIEVTO

q04

NMOHS LON
NIMS 3dIS
dvid
ENNENEEE]N

G0-980



RANS S-19 VENTERRA - Flap Torgue Tube Installation #2 PAGE 08B-06

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Shear Nut AN364-428A 2
2. 1/4" Bolt AN4-10A 2
3. 1/4" Thick Washer AN960-416 6
4. Male Rod End NM-4 4
5. Flap Push Rod KPFL0134 2
6. Loctite* e 0
7. 1/4" Plain Nut AN345-416 4
8. 1/4" Bolt AN4-12A 2
9. 1/4" Tensile Nut AN365-428A 2
10. 1/4" Thin Washer AN960-416L 2

* Builder Supplied
4/1/2011



1102/10/v0

REFERENCE TAILCONE ASSEMBLY

\Y

*BUILDER MODIFIED

*
~

/ .
(v

»
N
) . a ,,.

AN

£
\O'>

L Y
L 2
Va 5

\>\/\@\/8

7 7 S

d 10

_ >E REFERENCE TRIM TAB HORN
127 >< MD5136
[ ~ N

8,6 Y RREIMSS S-19 VENTERRA
TRIM SERVO INSTALLATION

S

N

N

10-080



RANS S-19 VENTERRA - Trim Servo Installation

PAGE 08C-02

# DESCRIPTION PART NUMBER QUANTITY
1. 4-40 Shear Nut AN364-440A 4
2. 1/8" Stainless Steel Rivet - Cherry Q CCPQ-42 2
3. 1/4" x .028 x 3/8" Bushing * KAAC0044-2 0
4 . Mac Servo Kit KSTR0001 1
5. #4 Lock Washer AN935-B4 4
6. #4 Pan Head Machine Screw MS35206-222 2
7. Trim Servo Mount KPTRO0050 1
8. Trim Tab Push-Pull Tube - AFT KPTR0062 1
9. 3/16" Bolt AN3-7 2
10. 3/16" Thin Washer AN960-10L 4
11. 3/16" Castle Nut AN310-3 2
12. Cotter Pin - Small MS24665-134 2
13. 3/16" Plain Nut AN345-10 1
14. Trim Tab Push-Pull Tube - FWD KPTRO0061 1
15. #4 Pan Head Machine Screw MS35206-218 2
16. 3/16" Thick Washer AN960-10 4

* Builder fabricates from raw stock.

4/1/2011



1 102/10/¥0

RAEAEIMIES S-19 VENTERRA
OPTIONAL VENT SYSTEM INSTALLATION

NOTE: SYSTEM MAY VARY IN DESIGN

MD5062

10-d80



RANS S-19 VENTERRA - Optional Vent System Installation

KAFU0053

PAGE 08D-02

* Builder Supplied

# DESCRIPTION PART NUMBER QUANTITY
1. Air VentKit - Dual KSFUO0003 1
2. 1/8" Aluminum Rivet - Avex 1691-0410 6
3. Silicone Seal* 0
4 . #8 Brass Washer AN960-B8 8
5. 1/8" Small Brass Washer AN960-B4 6
6. 8-32 Shear Nut AN364-832A 8
7 . #8 Pan Head Machine Screw MS27039-0809 8

4/1/2011



1102/10/v0

NOILVTIVLSNI NVA LSOVHXH LVHH
SOINOIAYV "TVNOILdO

VIIALNIA 61-S SLULE

98YGAN

10-380



RANS S-19 VENTERRA - Optional Avionics Heat Exhaust Fan Installation

PAGE O08E-02

KAAV0002

# DESCRIPTION PART NUMBER QUANTITY
1. 6-32 Pan Head Screw MS35214-31 4

2. Exhaust Screen - Avionics (-1 w/ Opt Interior) KPINOO78 1

3. Exhaust Fan - Avionics KSAV0022 1

4 . Brass Flange Nut KSHWO0025 4

4/1/2011



1102/10/%0

* SUPPLIED WITH SERVO
** SUPPLIED WITH SERVO MOUNT KIT — GENERIC PUSH—-PULL

RRAEINIES S-19 VENTERRA
OPTIONAL ROLL SERVO INSTALLATION

MD5512

10-480



RANS S-19 VENTERRA - Optional Roll Servo Installation

Part of KAAC0108

PAGE 08F-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/16" Bolt AN3-4A 4
2. Servo-Long Armtype e 0
3. Roll Servo Mount Bracket KPFU0665 1
4. 1/8" Aluminum Rivet - Avex 1691-0410 4
5. Mount Bracket KPFUO0666 1
6. 3/16" Thick Washer AN960-10 5
7. 3/16" Shear Nut AN364-1032A 5
8. 3/16" Trusshead Screw AN526-C1032-R12 4
9. 3/16" Bolt AN3-7A 1
10. Loctite e 0
11. 3/16" Thin Washer AN960-10L 5
12. 3/8" x 0.058" x 3/16" Aluminum Bushing * KPAC0234 1
13. 1/4" Bolt AN4-22 1
14 . Servo Mount Kit - Generic Push-Pull ~ —emr 0

* Builder fabricates from raw stock.

4/1/2011



1102/10/¥0

* SUPPLIED WITH SERVO
** SUPPLIED WITH SERVO MOUNT KIT — GENERIC PUSH—-PULL

RARINMNIES S-19 VENTERRA
OPTIONAL PITCH SERVO INSTALLATION

MD5511

€0-480



RANS S-19 VENTERRA - Optional Pitch Servo Installation

Part of KAAC0108

PAGE O08F-04

# DESCRIPTION PART NUMBER QUANTITY
1. 1/8" Aluminum Rivet - Avex 1691-0410 6
2. 3/16" Trusshead Screw AN526-C1032-R12 4
3. 3/16" Thin Washer AN960-10L 5
4 . Pitch Servo Mount Bracket KPFUO0667 1
5. 3/16" Bolt AN3-6A 1
6. 3/16" Thick Washer AN960-10 2
7. 3/16" Shear Nut AN364-1032A 1
8. 1/4" Shear Nut AN364-428A 1
9. 1/4" Thick Washer AN960-416 3
10. 3/8" x 0.058" x 0.80" Aluminum Bushing * KPAC0234 0
11. 1/4" Bolt AN4-22A 1
12. Loctte e 0
13. Servo - Long Armtype e 0
14 . Servo Mount Kit - Generic Push-Pull ~ —emr 0

* Builder fabricates from raw stock. Refer to Roll Servo Installation for material.

4/1/2011



RANS S-19 VENTERRA Parts Manual

09 — MAIN & NOSE GEAR

MAIN GEAR INSTALLATION ...oiiiiiiiiiiiiieiiierieeeieeeieeseeseeseeneeneeennseeeneeneennnennnennnennne 09-01 - 09-02
MAIN GEAR WHEEL /BRAKE INSTALLATION ....ccoiiiiiiiiiiiiiiceiieeee e 09A-01 - 09A-02
NOSE GEAR INSTALLATION ..ottt neenneennennnnnnnnes 09B-01 - 09B-02
OPTIONAL MAIN WHEEL PANT INSTALLATION ..o 09C-01 - 09C-02
OPTIONAL NOSE WHEEL PANT INSTALLATION......cccoviiiiieiiiiiiiiiieeee s 09D-01 - 09D-02
OPTIONAL BELLY FAIRING INSTALLATION.....coiiiiiii 09E-01 - 09E-02
OPTIONAL TOW BAR WITHOUT WHEEL PANT INSTALLATION .....cccccceeernnns 09F-01 - 09F-02

04/01/2011



1102/10/¥0

NOILVTIV.LSNI dVAD NIVIN
0L0SaN VIIdINAA 61-S SRS

NMOHS 3dIS dNVH 1HOIH

10-60



RANS S-19 VENTERRA - Main Gear Installation

PAGE 09-02

# DESCRIPTION PART NUMBER QUANTITY
1. 3/8" Tensile Nut AN365-624A 2
2. 3/8" Thick Washer AN960-616 2
3. 1/4" Tensile Nut AN365-428A 4
4. 1/4" Thick Washer AN960-416 4
5. 5/16" Bolt AN5-23A 4
6. Shim - Gear Attach KPMGO0178 2
7. Landing Gear - RH KPMGO0181-R 1
7. Landing Gear - LH KPMGO0181-L 1
8. Clamp - Gear Attach - RH KPMGO0186-R 1
8. Clamp - Gear Attach - LH KPMGO0186-L 1
9. 1/4" Bolt AN4-30A 4
10. 3/8" Bolt ANG6-31A 2
11. Bar - Gear Attach KPMGO0187 2
12. 5/16" Thick Washer AN960-516 4
13. 5/16" Tensile Nut AN365-524A 4

4/1/2011



1102/10/¥0

*INSTALL PER MANUFACTURES INSTRUCTIONS

RIGHT HAND SIDE SHOWN

RAFRINIES S-19 VENTERRA
MAIN GEAR WHEEL / BRAKE INSTALLATION

MD5221

10-V60




RANS S-19 VENTERRA - Main Gear Wheel /Brake Installation

PAGE 09A-02

* Supplied with 5" Wheel / Hydraulic Brake Assembly

** Builder Supplied

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-20A 8
2. 1/4" Thick Washer AN960-416 16
3. 1/4" Tensile Nut AN365-428A 8
4 . 5" Wheel / Hydraulic Brake Assembly KSMG0021 2
5. Ale* e 0
6. Washer* e 0
7. Castle NUt* e 0
8. Cotter Pin* e 0
9. Tire-5" KSMGO0005 2
10. Tire Tube - 5" KSMG0014 2
11. Straight Fitting KSBS0018 2
12. Safety Wire*> e 0
13. Thread Sealant*>*> e 0

4/1/2011



1102/10/v0

NOILVTIV.LSNI d4VdD ASON iz
VIIHINAA 61-S SLULER J

GBOGAN

JYYMAYVH ,91/S ¥O4
NOILVTIVISNI INNOW 3NIONI OL 43438 «

g7 ol
o 10-960



RANS S-19 VENTERRA - Nose Gear Installation

PAGE 09B-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt - Close Tolerance NAS6604-23 1
2. 1/4" Thin Washer AN960-416L 4
3. 1/4" Thick Washer AN960-416 6
4. 1/4" Tensile Nut AN365-428A 6
5. Nose Gear KPNGO0090 1
6. Nose Gear Spacer Bushing ** KPNGO0091 1
7. 1/4" Bolt AN4-32A 4
8. 5/16" Sockethead Capscrews KSHWO0083 2
9. Nose Gear Fork Assembly KANG0020 1
10. Axle - Nose Wheel KPNGO0083 1
11. Nose Wheel KSNGO0006 1
12. Tire-5" KSMGO0005 1
13. Tire Tube - 5" KSMG0014 1
14 . Nose Gear Mount KPPWO0275 1
15. 5/16" Bolt AN5-21A 2
16. 5/16" Thick Washer AN960-516 8
17. 5/16" Steel Tensile Nut AN365-524C 2
18. Nose Gear Collar KPNGO0087 1
19. Nose Gear Axle Attach - Upper KPNGO0088 2
20. Nose Gear Axle Attach - Lower KPNGO0089 2
21. Cotter Pin - Large MS24665-360 1
22. 11/4" Washer AN960-2016 1
23. Spring Washer KSHWO0084 2
24 . 1 1/4" Castle Nut MS21025-20 1
25. Grease Fitting 11-151 1
26. Loctite* e 0
27. 1/4" Bolt - Close Tolerance NAS6604-25 1
28. Nose Gear Clamp Block KPNG0104 1
29. 1/4" U-bolt KSHWO0107 1
30. 1/4" Course Thread Nut KSHWO0108 2

* Builder Supplied
** Builder modifies

4/1/2011



1102/10/v0

LEFT HAND SIDE SHOWN

*REFER TO MAIN GEAR WHEEL / BRAKE INSTALLATION
**INBOARD SIDE OF WHEEL PANT SHOWN FOR REFERENCE

RRAFRINNIES S-19 VENTERRA
OPTIONAL MAIN WHEEL PANT INSTALLATION

MD5071

10-060



RANS S-19 VENTERRA - Optional Main Wheel Pant Installation

Part of KAAC0107

PAGE 09C-02

# DESCRIPTION PART NUMBER QUANTITY
1. Main Wheel Pant - AFT KPMGO0174 2
2. Main Wheel Pant - FWD KPMGO0173 2
3. Inboard Wheel Pant Bracket - RH KPMGO0191-R 1
3. Inboard Wheel Pant Bracket - LH KPMGO0191-L 1
4. 3/16" Nut Plate K-1000-3 20
5. 3/32" Aluminum Rivet 40APR1/8 40
6. Wheel Pant Axle Bracket KPMG0204 2
7. 1/8" Aluminum Rivet - Flush AACQ-42 8
8. 1/4" Lock Washer AN935-416L 2
9. 1/4" Bolt AN4-3A 2
10. 3/16" Countersunk Machine Screw MS24694-S50 20
11. 3/16" Countersunk Washer NAS1169-10L 20
12. 1/4" Thin Washer AN960-416L 8
13. Firesleeve* e 0

* Builder Supplied

4/1/2011



G102/60/90

NOILVTIVLSNI LNVd THHHM dSON 'TVNOILdO
0B rGaN VIIHINAA 61-S SULSR I

NOILVINOIANOD
FOVH0LS d3sSdvT100
NI NMOHS V9 MOL xx

NOILY TTVLSNI 4V3O JSON
WOH4 JJONJd343d «

ALIGVTO 404
NMOHS 3dIS dNVH 14371 AINO

10-d60



RANS S-19 VENTERRA - Optional Nose Wheel Pant Installation

Part of KAAC0107

PAGE 09D-02

# DESCRIPTION PART NUMBER QUANTITY
1. Nose Gear Tow Plate ** KPNGO0101 1
2. Wheel Pant Attach Angle KPNG0092 2
3. 1/4" Bolt AN4-34A 4
4 . 3/16" Nut Plate K-1000-3 10
5. 3/32" Aluminum Rivet 40APR1/4 8
6. 3/32" Aluminum Rivet 40APR1/8 12
7 . 3/16" Countersunk Machine Screw MS24694-S50 10
8. 3/16" Countersunk Washer NAS1169-10L 10
9. Nose Wheel Pant - AFT KPNGO0095-1 1

10. Nose Wheel Pant - FWD KPNG0095-2 1

11. TowBar* KPAC0233 0

* Tow Bar available separately
** Builder modifies

6/9/2015



1102/10/¥0

NOILVTTV.LSNI DNIIIVA A TTdd 'TVNOILdO
L 8SaN VIIHINAA 61-S SULER J]

?\9 ?\9

NIMS AT138 30N3d343d

NMOHS ONIdIV4 ANVH 1HOIY

10-360



RANS S-19 VENTERRA - Optional Belly Fairing Installation PAGE 09E-02

KAFU0063

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Nut Plate MS21047-08 8

2. 3/32" Aluminum Rivet 40APR1/8 16

3. 1/4" Rubber Grommet MS35489-6 2

4 . Belly Fairing - RH KPFUO0661-R 1

4 . Belly Fairing - LH KPFU0661-L 1

5. #8 Trusshead Screw AN515-8R7 8

6. 3/16" x 3/8" Foam Tape 3/16" x 3/8" Foam Tape 26 in.

4/1/2011



G102/60/90

NOLLVTTV.LSNI
. oy INVd THHHM LNOHLIM ¥VE MOL TYNOILLAO
0vSaN VIIHLINAA 61-S €SCUCHEY
NOILVHNOIINOD

FOVHOLS d3Sav 1100
NI NMOHS oVE MOL xx

NOILVTIVLSNI 4v3O JSON
NOd4 J4ONIH343d «

ALIGVIO 404 NMOHS 3dIS ANvH 14371 AINO

10-460



RANS S-19 VENTERRA - Optional Tow Bar without Wheel Pant Installation PAGE 09F-02

# DESCRIPTION PART NUMBER QUANTITY
1. 1/4" Bolt AN4-33A 4
2. Nose Gear Tow Plate ** KPNGO0101 1
3. TowBar* KPAC0233 0

* Tow Bar available separately
** Builder modifies

6/9/2015



RANS S-19 VENTERRA Parts Manual

12 — OPTIONAL INTERIOR

OPTIONAL INTERIOR KIT ..ot 12-01 - 12-02
BAGGAGE CLOSEOUT INSTALLATION.....ccitiiiiiiiiiiiiiiiieiieeeveeeiveseevveeeenennes 12A-01 - 12A-02
OPTIONAL CARGO NET INSTALLATION ..o 12B-01 - 12B-02

04/01/2011



1102/10/v0

VIIdALNIA 61-S SLULSR S

(1800NId>D) LI YOIIF.LNI TVNOILJO

OLYSAN

10-Cl



RANS S-19 VENTERRA - Optional Interior Kit

Available in GREY or TAN

PAGE 12-02

# DESCRIPTION PART NUMBER QUANTITY
1. Cloth KPINO069 1
2. Control Stick Cover KPINOO74 2
3. Control Stick Panel KPIN0062 1
4 . Rudder Cables Cover KPINOO73 1
5. Molded Side Panel - FWD - LH KPIN0064-L 1
5. Molded Side Panel - FWD - RH KPIN0064-R 1
6. Molded Side Panel - MID - LH KPIN0063-L 1
6. Molded Side Panel - MID - RH KPIN0063-R 1
7. Aft Panel - RH KPIN0060-R 1
7. Aft Panel - LH KPINO060-L 1
8. Screw Rivet M60-0580-01 4
9. #6 Pan Head Screw 6RX1/2 PHS 4
10. #4 Pan Head Screw 4X1/4 PHS 12
11. 1/8" Aluminum Rivet - Avex 1691-0410 30
12. Side Panel Insert KPINO065 2
13. Certification Pocket - Clear KPINOO71 2
14 . Aircraft Logbook Pocket - Nylon KPINO072 2
15. Pocket Retainer Strip KPINOO70 2
16. Flap Plate Cover - LH KPINOO75-L 1
16. Flap Plate Cover - RH KPINOO75-R 1
17 . Dash Cover Fabric KPINOO76 1
18. Trim-Loc 4100C-1/16 56 in.
19. Canopy Vent Foam KPINOO77 1
20. Screen KPINOO78 1
21. Control Stick Cover Bezel KPINO080 2
22 . Dash Foam KPINO079 1
23. Interior Kit - Installation DVD KPIN0082 1

4/1/2011



1102/10/¥0

TYPICAL AT 2 TOP
ATTACH LOCATION

REFERENCE BULKHEAD #1

I
Y

/0.0 " 0. 0%

TYPICAL AT 4 SIDE
ATTACH LOCATION

RARINNISS S-19 VENTERRA MD5152
BAGGAGE CLOSEOUT INSTALLATION

L0-V¢Cl



RANS S-19 VENTERRA - Baggage Closeout Installation

Available in GREY or TAN

DESCRIPTION

PAGE 12A-02

* Ships with Canopy Kit

# PART NUMBER QUANTITY
1. #8 Trusshead Screw AN526-832R10 6
2. #8 Nut Plate MS21047-08 6
3. Baggage Closeout * KPFU0612 1
4. 3/32" Aluminum Rivet 40APR1/8 8
5. 3/32" Aluminum Rivet 40APR1/4 4

4/1/2011



1102/10/¥0

2
>
R

WPRRARLRS
X555

N
R
SRR
R
R
R

R
S
IR
3
SN
R

S
N

o
2
2

3

RAFRINIES S-19 VENTERRA MD5487
OPTIONAL CARGO NET INSTALLATION

L0-dacl



RANS S-19 VENTERRA - Optional Cargo Net Installation PAGE 12B-02

# DESCRIPTION PART NUMBER QUANTITY
1. #8 Trusshead Screw AN526-832R10 4
2. Cargo Net KPINOO083 1

4/1/2011



	FUSELAGE - QB - Builder for manual.pdf
	FUSELAGE - QB - Builder for manual




